
GAMBIT 8800 DIESEL
PARTS MANUAL 

www.fliftamerica.com



FOREWORD 

1. This parts list is applied to the Gambit 8800 forklift truck. It is intended for users to identify 

the name , number and quantity of the parts replaced or repaired and to order them from 

the suppliers works . 

2. When order parts , it is necessary to state the model of the forklift truck , its date of 

manufacture and according to this Part List , to state the whole number , the whole name and 

quantity. 

3. Among the models of the forklifts truck :

Lifting height: Code : 200-.. 300-.. 350 
Height: 78in-.. 118in-.. 137in 

Mast type : Normal mast(I)(K)-.. Normal mast(II)(M) 
2-stage full free mast (Z)-.. 3-stage full free mast (S)

Transmission type : Manual transmission(MT) 
Hydraulic transmission (AT) 

Engine model: Xl0-.. Xl 4-.. X27-.. X28-.. X21-.. X49-.. 
W 2-.. D 1-.. Y 2-.. YN2-.. R4-.. D3-.. R6-.. KLl -..  DS2-.. 
S5-.. KB4-.. KBl 

Serial number: T 

Weight Series : Code : 40 
Ton: 8800 

FD: Balance weight of diesel forklift 
FY: Balance weight of LPG/ gasoline forklift 

4. If there is any change, we will not notify.

5. Model application: Engine model and maximum capacity.

6. The following trucks are provided with corresponding engine.

FD40T-X Xinchai, Quanchai engine 

FD40T-W2/ 4JG2PE-0 1 engine 

FD40T-D 1/CA498-06T2/01-010 engine 

FD40T-Y2/3/ 4/ 5/ 4TNE98/94 engine 

FD40T-YN2-AT /YN4A055-34CR engine 

FY 40T-R4/K25EPA engine 

FD40T-D3/CA498-06T3R engine 

FY40T-R6/K25 engine 

FD40T-KL1/KDI1903TCR engine 

FD40T-DS2/D24 engine 

FD40T-S5/S4S-474 engine 

FY40T-KB4/KB1/WG2503-L/GL-E3-
GDS/KEA-1LPG/1 engine 

Note: EX-A: Special parts made for the forklift trucks exported to US and Canada. 

EX-B: Parts made for common forklift trucks markets. 













Engine mount 
Gambit 8800-XI0/X14/X27/X28/X21/X49/YN2/D3 

2 



Engine mount 
Gambit 8800-XI0/X14/X27/X28/X21/X49/YN2/D3 

Item Part No Description Q'ty Remark 

1 GB/T5782 lOX llOX 35 Bolt 2 

2 A30A5-10005 Washer 2 

3 A30A5-10002 Bushing 2 

4 A30A5-10003 Rubber 2 

5 A30A5-10004 Rubber 2 

6 A3 OA5-10006 Plate 2 

7 GB/T889.1 MIO Nut 2 

8 A30H5-10001 Washer 2 

9 A40A5-10300 XINCHAIA498BT1-34 Engine 1 8800-X10 

- A40A5-10200 XINCHAIA498BPG-520 Engine 1 8800-X14 

- A30A5-11800 XINCHA14C4-50V31 Engine 1 8800-X27 

- A30A5-11700 XINCHAI4D32G31-007 Engine 1 8800-X28 

- A40A5-10400 XINCHA14D35G-027 Engine 1 8800-X21 

- A30A5-13100 XINCHA14D30XG30 Engine 1 8800-X49 

- A30PP5-10400 YN4A055-34CR Engine 1 8800-YN2 

- A40M5-10100 CA498-06T3R Engine 1 8800-D3 

3 





Engine mount 
Gambit 8800-W2/D 1 

Item Part No Description Q'ty Remark 

1 GB/T5782 M10Xl10X35 Bolt 2 

2 A30A5-10005 Washer 2 

3 A30A5-10002 Bushing 2 

4 A30A5-10003 Rubber 2 

5 A30H5-10001 Washer 2 

6 A30A5-10004 Rubber 2 

7 A30A5-10001 Plate 2 

8 GB/T889.1 MIO Nut 2 

9 A30G5-10200 ISUZU 4JG2PE-O 1 Engine 1 8800-W2 
- A30K5-12000 DACHAICA498-06T2/01-010 Engine 1 8800-D1 

10 A30G5-10001 Fan block 1 8800-W2 

- A30K5-10001 Fan block 1 8800-D1 

11 GB/T5783 M8X50 Bolt 4 

12 GB/T93 8 Washer,lock 4 

5 



Engine mount 

Gambit  8800-Y2/Y3/Y 4/
Y 5/S5 FY40T-R4/R6 

L
12 

13 

j 

14 1l- -L

Q 

l"a < a 
C Q 

() 
() 

() Q 

0 

9 

6 

15,16,1
7 

8� 

7
� 

1014 �
-

-
-
-

- j 
l3 12 

< !lo 
I 

I 

_________ ) 

I --------1 



Engine mount 

Item Part No 

1 GB/T5782 

2 A30A5-10005 

3 A30A5-10002 

4 A30A5-10003 

5 A30H5-10001 

6 A30A5-10004 

7 A30A5-10001 

8 GB/T889.1 

9 A30H5-10200 

- A30H5-10500 

- A30H5-10700 

- A30H5-10800 

- A30H5-10900 

- A30AE5-10100 

- A30E5-10300 

- A30BA5-10200 

10 A30H5-10600L 

- A30E5-10400 

- A30BA5-10400 

11 A30H5-10600R 

- A30E5-l 0500 

- A30BA5-l 0500 

12 GB/T5783 

13 GB/T93 

14 GB/T97.1 

15 A30AE5-10001 

- A30AE5-10001 

16 GB/T93 

- GB/T93 

17 GB/T5783 

- GB/T5783 

FD40T-Y2/Y3/Y 4/Y 5/S5 
FY40T-R4/R6 

Description 

M10Xl10X35 Bolt 

Washer 

Bushing 

Rubber 

Washer 

Rubber 

Plate 

MIO Nut 

YANMAR4TNE98_ Engine 

YANMAR 4TNV9L-BXPHZ Engine 

YANMAR 4TNE98-BQFLCC Engine 

Y ANMAR 94 Engine 

YANMAR 4TNE92-HRJC Engine 

NISSAN K.25 EPA Engine 

NISSAN K.25 Engine 

MITSUBISHI S4S-474 Engine 

Engine mount L.H. 

Engine mount L.H. 

Engine mount L.H. 

Engine mount R.H. 

Engine mount R.H. 

Engine mount R.H. 

MlOX30 Bolt 

10 Washer,lock 

10 Washer 

Fan block 

Fan block 

6 Washer,lock 

8 Washer,lock 

M6X70 Bolt 

M8X50 Bolt 

7 

Q'ty Remark 

2 

2 

2 

2 

2 

2 

2 

2 

1 8800-Y2 

1 8800-Y3 

1 8800-Y4 

1 8800-Y5 

1 8800-Y6 

1 8800-R4 

1 8800-R6 

1 8800-S5 

1 

1 

1 

8800-R4/R6 

8800-S5 

1 

1 

1 

8800-R4/R6 

8800-S5 

8 

8 

8 

1 

1 

4 

4 

4 

4 

8800-R4/R6 

8800-S5 

8800-R4/R6 

8800-S5 

8800-R4/R6 

8800-S5 



Engine mount 

) !j 
15,16,17 i 

1�
CJ 

14 

13 

Gambit 8800-KL1 

7 

12 

8 

5 
19 

o��-/. 
© ©o_�,,.,., 

I) o�� 

��. 
© 

16,17,23 
18 

20,21,22 

-�

✓ 

��� 

,.,.-· �· 



Engine mount 
Gambit 8800-KL1 

Item Part No Description Q'ty Remark 

1 JB/T8870 80X60 Clip 3 

2 A30BN5-l 0200 Air cleaner 1 

3 JB/T8870 64X44 Clip 2 

4 A30BN5-10002 Hose, intake air 1 

5 A40R5-10001 Hose, intake air 1 

6 A30BN5-l 1000 KOHLER KDI1903TCR Engine 1 

7 A40R5-10100L Engine mount L.H. 1 

8 GB/T5783 Ml2X25 Bolt 6 

9 GB/T93 12 Washer,lock 6 

10 GB/T97.1 12 Washer 6 

11 A30C5-10100 Damping pad 2 

12 GB/T276 6202-22 Bearing 1 

13 A40R5-10100R Engine mount R.H. 1 

14 A30A5-11001 A Hose, intake air 1 

15 GB/T5783 M8X20 Bolt 2 

16 GB/T93 8 Washer,lock 6 

17 GB/T97.1 8 Washer 6 

18 A30BN5-10003 Fan block 1 

19 A30BN5-10004 ¢ 420 Fan 1 

20 GB/T5783 M6X20 Bolt 4 

21 GB/T93 6 Washer,lock 4 

22 GB/T97.1 6 Washer 4 

23 GB/T5783 M8X30 Bolt 4 

9 



Engi ne mount 
Gambit 8800-DS2 

10,11,12 

13 

10 



Engine mount 
Gambit 8800-DS2 

Item Part No Description Q'ty Remark 

1 A40S5-10100 Air cleaner 1 

2 JB/T8870 l 00X 80 Clip 3 

3 JB/T8870 64X44 Clip 2 

4 JB/T8870 80X60 Clip 1 

5 A40S5-10001 A Hose, intake air 1 

6 A30DL5-11000 DOOSAN D24 Engine 1 

7 A30DL5-12000 DOOSAN D24 Engine 1 

8 A30DL5-10002 Fan block 1 

9 A30DL5-10003 <t> 420 Fan 1 

10 GB/T5783 M6X20 Bolt 4 

11 GB/T93 6 Washer,lock 4 

12 GB/T97.1 6 Washer 4 

13 A30DL5-10200L Engine mount L.H. 1 

14 GB/T5783 M12X25 Bolt 6 

15 GB/T93 12 Washer,lock 6 

16 GB/T97.1 12 Washer 6 

17 A30C5-10100 Damping pad 2 

18 A30DL5-10200R Engine mount R.H. 1 

19 A40S5-l 0002 B Hose, intake air 1 

11 



E ng1ne mount 
Gambit 8800-KB4/KB1 

17 

12 

i 
i 
i 

" \ 
·,.j 

5 

6 

7 

8 

9 

16,15,14,13,12,11,2 



Engine mount 
Gambit 8800-KB4/KB1 

Item Part No Description Q'ty Remark 

1 GB/T5785 M12 X 1.25 X 35 Bolt 6 

2 GB/T93 12 Washer,lock 8 

3 A30DS5-l 0200 Engine mount R.H. 1 

4 A30DE5-10500 KUBOTA W G2503-L-E3-GDS-1 Engine 1 

5 JB/T8870 80X60 Clip 4 

6 A40U5-10002 B Hose, intake air 1 

7 JB/T8870 16 X 10 Clip 2 

8 TG00 1-13020 <P 13 X200 Hose L.P 1 

9 A30A5-11200 Air cleaner 1 

10 A40U5-10001 A Hose, intake air 1 

11 A30EG5-10400 Damping pad 2 

12 A30EG5-10001 Steel protective shell 2 

13 GB/T5783 M10X40 Bolt 8 

14 GB/T6170 MIO Nut 4 

15 GB/T97.1 12 Washer 8 

16 GB/T5783 M12X40 Bolt 2 

17 A30DS5-10100 Engine mount L.H. 1 

18 A30DE5-10400 KUBOTA W G2503-GL-E3-GDS-1 Engine 1 

13 





Air intake system 

Item Part No Description Q'ty 

1 A30P5-10101 A Hose, intake air 1 

Remark 

8800-XSERIES 

A30A5-l 1001 A Hose, intake air 1 -

- A40K5-10101 A Hose, intake air 1 

- Al5C5-10002 A Hose, intake air 1 

8800-W2/Y2/Y3/Y 4 /Y5/Dl/S5 

8800-R4 

8800-YN2 

8800-D3 

2 JB/T8870 80 X 60 Clip 4 

3 A30A5-11200 Air cleaner 1 

4 A30A5-11002 B Hose, intake air 1 8800-XSERIES 

- A30G5-10101 B Hose, intake air 1 

- A30H5-10101 B Hose, intake air 1 

- A35A5-11001 B Hose, intake air 1 

- A30PP5-10101 Hose, intake air 1 

8800-W2 FD40T-

Y2/Y3/Y 4/Y 5

 8800-D1 FD40T-

YN2 

- A30E5-10101 Hose, intake air 1 

- A30KA5-10101 Hose, intake air 1 

- A40T5-10001 B Hose, intake air 1 

8800-R4 

8800-D3 

8800-S5 

5 GB/T5783 M8X20 Bolt 2 

6 GB/T93 8 Washer,lock 2 

7 GB/T97.1 8 Washer 2 

15 





Cooling system 

Item Part No Description Q'ty Remark 

1 A30A5-40001 Hose rubber 1 

- A30G5-40002 Hose rubber 1 

- A35A5-40001 Hose rubber 1 

- A30H5-40001 Hose rubber 1 

- A30E5-40002 Hose rubber 1 

- A30BA5-40001 Hose rubber 1 

- A20PN5-40001 Hose rubber 1 

2 JB/T8870 50 X 32 Clip 4 

3 A30A5-40002 Hose rubber 1 

- A30G5-40001 Hose rubber 1 

- A35A5-40002 Hose rubber 1 

- A30H5-40002 Hose rubber 1 

- A30E5-40001 Hose rubber 1 

- A30KA5-40001 Hose rubber 1 

- A30BA5-40002 Hose rubber 1 

- A20PN5-40002 Hose rubber 1 

4 A35C5-40200 Radiator 1 

- A30G5-40300 Radiator 1 

- A30G5-40400 Radiator 1 

- A35B5-40200 Radiator 1 

- A30H5-40100 Radiator 1 
- A30H5-40200 Radiator 1 

- A30H5-40600 Radiator 1 

- A30PC5-40100 Radiator 1 

- A30AE5-40100 Radiator 1 

- A30E5-40400 Radiator 1 

- A30E5-40200 Radiator 1 

- A30E5-41000 Radiator 1 

- A30E5-40900 Radiator 1 

- A30E5-40100 Radiator 1 

8800X SERrns/YN2 

8800-W2 FD40T-

D1/D3 

8800-Y2N3N4N5 

8800-R4/R6 8800-

S5 

8800-KB4/KB 1 

8800SERrns/YN2 

8800-W2 

8800-D1 

8800-Y2N3N4N5 

8800-R4/R6 

8800-D3 

8800-S5 

8800-KB4/KB 1 

8800-X SERIES 8

8800-W2 

8800-W2 

8800-D1 

8800-Y2N4 

8800-Y3N5 

8800-Y3N5 

8800-YN2 

8800-R4 

8800-R6 

8800-R6 

8800-R6 

8800-R6 

8800-R6 

17 





Cooling system 

Item Part No 

- A30E5-40300 

- A30KA5-40300 

- A30KA5-40100 

- A30BA5-40200 

- A30BA5-40100 

- A30BA5-40400 

- A20PN5-40100 

5 A30A5-40003 

6 A30A5-40004 

7 A30A5-40005 

8 A30A5-20003 

9 GB/T889.1 

10 GB/T97.1 

11 A3015-40100 

- A45L5-40200 

12 A30I5-40101 

- A30D5-40900 

13 GB/T5783 

14 GB/T93 

15 GB/T97.1 

16 GB/T5783 

17 GB/T93 

19 A30BC5-40210 

20 GB/T5783 

21 GB/T93 

Description 

Radiator 

Radiator 

Radiator 

Radiator 

Radiator 

Radiator 

Radiator 

Rubber I

Rubber II

Bolt 

Plate 

M8 Nut 

8 Washer 

Auxiliary radiator 

Auxiliary radiator 

Auxiliary radiator bracket 

Auxiliary radiator bracket 

M6 X 15 Bolt 

6 Washer,lock 

6 Washer 

M8 X 15 Bolt 

8 Washer,lock 

Fan retainer 

M8 X 16 Bolt 

8 Washe, lock 

19 

Q'ty Remark 

1 

1 

1 

1 

1 

1 

1 

8800-R6 

8800-D3 

8800-D3 

8800-S5 

8800--S5 

8800-S5 

8800-KB4/KB 1 

2 

2 

2 

2 

2 

2 

1 

1 8800-D l/Y2/Y3/Y 4/ 

Y5/D3 8800-R6 

1 

1 8800-D l/Y2/Y3/Y 4/ 

Y5/D3 8800-R6 

2 

2 

2 

2 

2 

1 

2 

2 



Cooling system 
8800-KL1 

9 

7

6
1,2,3,4,5

/: 

28,29 

2 7 i : ·-, .. , 
� f / 12

!i:1

26 ///
J< �

_,,,--✓
-- '--, 

,.,_ 

\ 
. , 

,-, �l 

31 

32 

\ < '� ··, .. ,. , .. ,. , .. , �-/ 
',

. /� 
\:. 

·, 
•• rJ•--✓_.y · 

I • 

·"· 

, 1/ • 

" " " 11 

11 

-
� 

-
� 

t -t-�=,!!L ;

·"··,
" .. \. r , ..•• ·---tl • � _18,19,20 

', 

, o··--; 1/ �-�---�� 

' 23 22 ' �\
..r

Y T"f - • • 

J_ �r;i(� � --------7 L,- @���� 

21 
-. -�

24

20 



Cooling system 
8800-KL1 

Item Part No Description Q'ty Remark 

1 GB/T889.1 M8 Nut 2 

2 GB/T97.1 8 Washer 4 

3 A30A5-40004 Rubber II 2 

4 A30A5-20003 Plate 2 

5 A30A5-40005 Bolt 2 

6 TG000-08025 <P 8X250 Hose 1 

7 A30BN5-40100 Radiator 1 

8 JB/T8870 16 X 10 Clip 4 

9 TG000-08120 <l> 8 X 1200 Hose 1 

10 A30BN5-40110 Fan retainer 1 

11 JB/T8870 50 X 32 Clip 4 

12 JB/T8870 T 65 X 57 Clip 3 

13 A30BN5-40004 Hose rubber 1 

14 A30BN5-40002 Hose rubber 1 

15 GB/T5783 M8 X 16 Bolt 2 

16 GB/T93 8 Washer,lock 2 

17 JB/T8870 T 75 X67 Clip 1 

18 A30HG5-40001 Bolt 2 

19 GJT-492-00 Articulated joint 2 

20 JB/T 982 14 Combination pad 4 

21 JB/T8870 25 X 16 Clip 4 

22 JB/T8870 T 46X38 Clip 1 

23 A30BN5-40001 Hose rubber 1 

24 TG000-12180 <l> 12 X 1800 Hose 1 

25 A30BN5-40003 Hose rubber 1 

26 TG000-12200 <l> 12 X 2000 Hose 1 

27 A30A5-40003 Rubber I 2 

28 A30BN5-40005 Auxiliary radiator plate 1 

29 JB/T8870 40X25 Clip 2 

30 A45L5-40200 Auxiliary radiator 1 

21 



Cooling system 
8800-KL1 

9 

7

6
1,2,3,4,5

/: 

28,29 

2 7 i : ·-, .. , 
� f / 12

!i:1

26 ///
J< �

_,,,--✓
-- '--, 

,.,_ 

\ 
. , 

,-, �l 

31 

32 

\ < '� ··, .. ,. , .. ,. , .. , �-/ 
',

. /� 
\:. 

·, 
•• rJ•--✓_.y · 

I • 

·"· 

, 1/ • 

" " " 11 

11 

-
� 

-
� 

t -t-�=,!!L ;

·"··,
" .. \. r , ..•• ·---tl • � _18,19,20 

', 

, o··--; 1/ �-�---�� 

' 23 22 ' �\
..r

Y T"f - • • 

J_ �r;i(� � --------7 L,- @���� 

21 
-. -�

24

22 



Cooling system 
8800-KL1 

Item Part No Description Q'ty Remark 

31 A45L5-40211 Auxiliary radiator bracket 1 

32 A30BN5-40006 Auxiliary radiator bracket 1 

23 



Cooling system 
Gambit 8800-DS2 

6 
7 

8 
12,13,14,15 

To the transmission intake port 

17,18 20 

L1

3 

21 

2 5 

27 

25 

24 

23 

24 



Cooling system 
Gambit 8800-DS2 

Item Part No Description Q'ty Remark 

1 GB/T889.1 M8 Nut 2 

2 GB/T97.1 8 Washer 5 

3 A30A5-40004 II Rubber 2 

4 A30A5-20003 Plate 2 

5 A30A5-40005 Bolt 2 

6 A40S5-40100 Radiator 1 

7 A30BN5-40110 Fan retainer 1 

8 JB/T8870 50X32 Clip 4 

9 GB/T5783 M8 X 16 Bolt 3 

10 GB/T93 8 Washer,lock 3 

11 A40S5-40001 Hose rubber 1 

12 TG000-12240 <P 12 X 2400 Hose 1 

13 TQ000-08025 8 X 250 Strapping tape 2 

14 GJT-272-00 Nipple 2 

15 JB/982 14 Combination pad 2 

16 JB/T8870 16 X 10 Clip 4 

17 A45L5-40211 Auxiliary radiator bracket 1 

18 A45L5-40200 Auxiliary radiator 1 

19 A30DL5-40008 Steel pipe 1 

20 A30DL5-40007 Hose II 1 

21 A40S5-40002 Hose rubber 1 

22 JB/T8870 1 52X45 Clip 1 

23 A40S5-40003 Hose I 1 

24 A30DL5-40005 Steel pipe 1 

25 A40S5-40004 Hose II 1 

26 A30A5-40003 Rubber I 2 

27 JB/T8870 T 65 X 57 Clip 7 

28 A40S5-40005 Hose I 1 

25 



Fuel system 

18 

Gambit 8800-X10/X14/X27/X28/X21/X49/W2 

6 5 10 
11 

I 

i 

7 

19 

·
r2

4 I 
131· ff ' : 

I 

16� 

26 

21 

� l 

I 
/ 



Gambit 8800-X10/X14/X27/X28/X21/X49/W2 
Fuel system 

Item Part No Description Q'ty Remark 

1 A30A5-30100 Cap 1 

2 A30A4-50002 Plug,drain 1 

3 A30A4-50004 ED 26 Washer 1 

4 TG000-10110 <l> l0X 1100 Tube 1 8800-X 

- TG000-10050 <l> 10 X 500 Tube 1 8800-W2 

5 TK000-13019 <l> 10- <l> 16 Clip 6 

6 TG000-10148 <l> 10 X 1480 Tube 1 8800-X 

- TG000-10080 <l> 10 X 800 Tube 1 8800-W2 

7 GB/T818 M5X12 Bolt 5 

8 GB/T93 5 Washer,lock 5 

9 A30A5-30002 Packing 1 

10 A30A5-30200 Plate 1 

11 A30A5-30006 Packing 1 

12 GB/T5787 M8 X 25 Bolt 2 

13 GB/T5787 M8 X 16 Bolt 6 

14 GB/T93 8 Washer, lock 2 

15 GB/T97.1 8 Washer 4 

16 A30A5-30400 Diesel Filter 1 

17 A30A5-30004 Bracket 1 

18 A30A5-30300 Sedimenter 1 8800-X 

- A30D5-30100 Sedimenter 1 8800-W2 

19 TG000-10072 <l> 10 X 720 Tube 1 8800-X 

- TG000-10060 <l> 10 X 600 Tube 1 8800-W2 

20 GB/T5783 M8 X 30 Bolt 2 

21 A30A4-50003 Magnet 1 

22 GB/T6170 M8 2 

27 



Fuel system 

19 

Gambit   8800-Y2/Y3/Y 4/Y 5 

I 

I 

7 

J> 
4 i�)

2

13 ·r 
I I 

15
�

28 

I 

20 

�]
I 

I 



Gambit 8800-Y2/Y3/Y 4/Y 5 
Fuel system 

Item Part No Description Q'ty Remark 

1 A30A5-30100 Cap 1 

2 A30A4-50002 Plug,drain 1 

3 A30A4-50004 ED 26 Washer 1 

4 TG000-10020 <l> 10X200 Tube 1 

5 TK000-13019 <l> 10- <l> 16 Clip 6 

6 TG000-10050 <l> 10 X 500 Tube 1 

7 GB/T818 M5Xl2 Bolt 5 

8 GB/T93 5 Washer,lock 5 

9 A30A5-30002 Packing 1 

10 A30A5-30200 Plate 1 

11 A30A5-30006 Packing 1 

12 GB/T5787 M8 X 25 Bolt 2 

13 GB/T5787 M8 X 16 Bolt 6 

14 GB/T93 8 Washer,lock 1 

15 A30A5-30400 Diesel Filter 1 

16 A30H5-30100 Fuel Filter 1 

17 A30H5-30001 Clip 1 

18 GB/T5783 M8 X 15 Bolt 1 

19 TG000-10025 <l> 10 X 250 Tube 1 

20 A30A4-50003 Magnet 1 

29 



Gambit 8800-YN2 
Fuel system 

3 

5 

I 

I 

)::3 
4 

30 

11 

12 

13 

2 i
it--

2

I I 

10 

I 

I 

� I 

I 



Gambit 8800-YN2 
Fuel system 

Item Part No Description Q'ty Remark 

1 A30A5-30100 Cap 1 

2 GB/T16674.1 M8 X 16 Bolt 8 

3 D30A l-11008 Clip 5 2 

4 A30A5-30400 Diesel Filter 1 

5 TG000-08148 ¢ 8 X 1480 Tube 1 

6 TG000-10120 ¢ 10 X 1200 Tube 1 

7 JB/T8870 10 X 16 Clip 4 

8 A30A4-50002 Plug,drain 1 

9 A30A4-50004 ED 26 Washer 1 

10 A30A4-50003 Magnet 1 

11 GB/T818 M5X12 Bolt 5 

12 GB/T93 5 Washer,lock 5 

13 A30A5-30002 Packing 1 

14 A30A5-30006 Packing 1 

15 A30A5-30200 Plate 1 

31 



Gambit 8800-R6 
Fuel system 

32 



Gambit 8800-R6 

Fuel system 

Item Part No Description Q'ty Remark 

1 A30A5-30100 Cap 1 

2 JB/T8870 25 X 16 Clip 2 

3 TG000-13032 <P 13 X 320 Tube 1 

4 A30A4-50002 Plug,drain 1 

5 A30A4-50004 ED 26 Washer 1 

6 TG000-08034 <P 8 X 340 Tube 1 

7 JB/T8870 16 X 10 Clip 4 

8 A30A5-30400 Diesel Filter 1 

9 GB/T818 MS X 12 Bolt 5 

10 GB/T93 5 Washer,lock 5 

11 A30A5-30002 Packing 1 

12 A30E5-30100 Plate 1 

13 A30A5-30003 Packing 1 

14 GB/T5787 MS X 16 Bolt 8 

15 A30E5-30200 Diesel Filter 1 

16 GB/T5783 M6X12 Bolt 2 

17 GB/T93 6 Washer, lock 2 

18 GB/T97.1 6 Washer 2 

19 TG000-08024 <P 8 X 240 Tube 1 

33 



Fuel system 
Gambit 8800-KL1/DS2 

21 

I 

I 

34 

9 

7 

�10 

I 

G 



Gambit 8800-KL1/DS2 
Fuel system 

Item Part No Description Q'ty Remark 

1 A30BN5-30100 Sedimenter 1 8800-KL1 

- A30DL5-30100 Sedimenter 1 8800-DS2 

2 GB/T5783 M8 X 30 Bolt 2 

3 GB/T97.1 8 Washer 2 

4 GB/T93 8 Washer,Lock 2 

5 GB/T6170 M8 Nut 2 

6 A30A5-30400 Diesel Filter 1 

7 A30A4-50002 Plug,drain 1 

8 A30A4-50004 ED 26 Washer 1 

9 A30A4-50003 Magnet 1 

10 A30A5-30100 Cap 1 

11 GB/T5787 M8 X 16 Bolt 8 

12 A30A5-30006 Packing 1 

13 A30A5-30200 Plate 1 

14 GB/T818 M5X 12 Screw 5 

15 GB/T93 :5 Washer,lock 5 

16 A30A5-30002 Packing 1 

17 JB/T8870 16 X 10 Clip 6 

18 TG000-10072 <P 10 X 720 Tube 1 8800-KL1 

- A40S5-30002 BTube 1 8800-DS2 

19 TG000-10110 <P l0X 1100 Tube 1 8800-KL1 

- A40S5-30001 A Tube 1 8800-DS2 

20 TG000-10148 <P l0X 1480 Tube 1 8800-KL1 

- A40S5-30003 CTube 1 8800-DS2 

21 D30Al-11008 Clip 5 2 

35 



Gambit 8800 
Fuel system 

I 

I 
10 

)::3 
9 

36 

�

] 

I 
/ 

G 



Gambit 8800 

Fuel system 

Item Part No Description Q'ty Remark 

1 A30A5-30100 Cap 1 

2 GB/T16674.1 M8 X 16 Bolt 8 

3 GB/T5783 M8X 20 Bolt 2 

4 GB/T97.1 8 Washer 2 

5 GB/T93 8 Washer,Lock 2 

6 A50A5-30200 Diesel Filter 1 

7 TG00 1-08100 <P 8 X 1000 Tube 2 

8 TG00 1-08110 <P 8 X 1100 Tube 2 

9 A30A5-30400 Diesel Filter 1 

10 A30A4-50002 Plug,drain 1 

11 A30A4-50004 ED26 Washer 1 

12 JB/T8870 16 X 10 Clip 6 

13 A30A5-30006 Packing 1 

14 A30A5-30200 Plate 1 

15 A30A5-30002 Packing 1 

16 GB/T93 5 Washer,lock 5 

17 GB/T818 M5X 12 Screw 5 

37 



Fuel system 

,,,,,,,,,..---............ 

✓
✓

✓
✓

✓
✓

✓
✓

✓
✓

✓ 

'

,
,,',,

,

_ 

✓
✓ 

✓
✓ 

/' 

t-::: ....
.... 

................. 

'<:.::::::::.::
.::.::�,..___, 
p ,'� 

7 ',,\\ 

I 
I 
I 
I 
I 
I 
I 

\,,

,

'
,,,,,,,,, 

Gambit 8800-KB4/KB l 

12 

I ,, ,, 
') 

,)j ,, ,, ,, 1\ 

6 

1 15,16,17 

38 

3,4,5 

18 

19 



Gambit 8800-KB4/KB 1 
Fuel system 

Item Part No Description Q'ty Remark 

1 A30A5-30100 Cap 1 

2 A30A5-30400 Diesel Filter 1 

3 GB/T97.1 8 Washer 6 

4 GB/T93 8 Washer,Lock 6 

5 GB/T5783 M8X 20 Bolt 6 

6 D40U5-30100 Plate 1 

7 A30DE5-30200 Electronic fuel pump 1 

8 TG00 1-0803 7 III <t> 8 X 370 Tube 1 CREB 

9 A30DE5-30010 Primary fuel filter 1 

10 D30Al-11002 Clip 2 

11 TG00 1-08030 I <t> 8 X 300 Tube 1 CREB 

12 TG00 1-08060 V <t> 8 X 600 Tube 1 CREB 

13 TG00 1-08103 IV <t> 8 X 1100 Tube 1 CREB 

14 A30DE5-30100 FPM 1 

15 GB/T97.1 6 Washer 2 

16 GB/T93 6 Washer,Lock 2 

17 GB/T5783 M6X 50 Bolt 2 

18 TG00 1-0803 7 III <t> 8 X 370 Tube 1 CREB 

19 A30A4-50002 Plug,drain 1 

39 



Gambit 8800-R4 
LPG conversion system 

Air filter 

LPG 

Cylinder 

reducing 

valve 

>-----------i 
Temperature 

f---------+-----+-­

controller 
Filter. 

�------1not water pipe 

K25 EPA Single Combustion Engine 

Oxygen Sensor 

Three Way Catalytic Converter 

40 



Gambit 8800-R4 
LPG conversion system 

Item Part No Description Q'ty Remark 

1 GB/T97.1 10 Washer 4 

2 GB/T93 10 Washer,Lock 4 

3 GB/T5783 MIO X 50 Bolt 4 

4 A30E5-50300 <l> 320 Cylinder support 1 

- A30E5-50500 Cylinder support 1 

- A30E5-50700 <l> 300 Cylinder support 1 

5 A30E5-50200 35L Steel cylinder 1 

6 A30AE5-50001 Pressure relief valve 1 

7 A30AE5-50100 LPG conversion device 1 

8 A30E5-50002 Backing plate I 1 

9 A30E5-50003 Backing plate II 1 

10 A30BJ5-50001 Fixed joint 1 

41 



Gambit 8800-X10/X14/X27/X28/X21/X49/W2/D1/Y2/Y3/Y4/Y5/D3/
S5 Exhaust system 

6---1 

10 
s ---� 

s---Y 
I 

I 

/: 15 

13 

4 

42 



Gambit 8800-X10/
X14/X27/X28/X21/X49/W2/D1/Y2/Y3/Y4/Y5/D3/S5 Exhaust system 

Item Part No Description Q'ty Remark 

1 GB/T6171 M8 X 1.25 Nut 4 

- GB/T5783 M8X35 Bolt 4 8800-D3 

- GB/T6171 Ml0X 1.25 Nut 4 8800-S5 

2 GB/T97.1 8 Washer 4 

3 GB/T93 8 Washer,Lock 4 

- GB/T93 10 Washer,Lock 4 

4 A40A5-20100 Pipe 1 

8800-S5 

8800-XSERIES 

- A40B5-20100 Pipe 1 

- A40C5-20100 Pipe 1 

- A40D5-20100 Pipe 1 

- A40M5-20200 Pipe 1 

- A40T5-20100 Pipe 1 

8800-W2 

8800-D1 

8800-Y2/Y3/Y 4/Y 5 

8800-D3 

8800-S5 

5 A30A5-20001 Rubber 4 

6 A30A5-20002 Bolt 2 

7 GB/T889.1 M8 Nut 2 

8 A30A5-20003 Plate 2 

9 GB/T97.1 8 Washer 4 

- GB/T96.1 8 Washer 2 

10 A40A5-20200 Muffler 1 

A40C5-20200 Muffler 1 -

8800-D3 

8800/W2/S5 

8800-Y2/Y3/Y4/Y5 
/Dl/D3 

11 GB/T6170 M8 Nut 2 

12 GB/T93 8 Washer,Lock 2 

13 A30A5-20201 U-Bolt 1 

14 A30A5-20202 U-Stopper 1 

15 A30P5-20103 Pipe 1 

43 



Gambit 8800-R4/R6 
Exhaust system 

7,8,9 

10 

6
11,12 

5 19 

4
10 5

�
eb i 3 e 

2

44 



Gambit 8800-R4/R6 
Exhaust system 

Item Part No Description Q'ty Remark 

1 A30AE5-20002 Plate I 3 

2 GB/T93 8 Washer,lock 7 

3 GB/T6170 M8 Nut 8 

4 A40L5-20100 Pipe 1 

5 A30A5-20200 Pipe clamp 2 

6 A40L5-20200 Pipe 2 8800-R4 

7 GB/T5786 Ml0X 1.25X30 Bolt 2 8800-R4 

8 GB/T93 10 Washer,lock 2 8800-R4 

9 GB/T97.1 10 Washer 1 8800-R4 

10 A30AE5-20003 Plate II 4 8800-R4 

11 A30AE5-20400 Three-way catalyst 5 

12 A30AE5-20001 Oxygen sensor 5 

13 A40L5-20300 Muffler 1 8800-R4 

- A40C5-20200 Muffler 1 8800-R6 

14 A30A5-20002 Bolt 1 

15 A30A5-20003 Plate 1 

16 A30A5-20001 Rubber 1 

17 GB/T97.1 8 Washer 1 

18 GB/T889.1 M8 Nut 1 

19 A30P5-20103 Pipe 1 

45 



Exhaust system 

-✓-

17 
2� 
3 ---®

4 

5--

---.... 
---.... 

--...._ 

·--.... 

Gambit 8800-KL1 

6 

--------.... 

19 

18 

16,17 

46 

10, 11, 15 

), 
_,....., 

/ 

13 --
_/ 

✓-

> 
9,10,11,12 

! 

i 
i 
i 
i 
i 
i 

i 
i 
i 
i 
i 
i 
i 
i 

·--.... ....... i 

8 



Gambit 8800-KL1 
Exhaust system 

Item Part No Description Q'ty Remark 

1 A30A5-20002 Bolt 2 

2 A30A5-20003 Plate 2 

3 A30A5-20001 Rubber 4 

4 GB/T96.1 8 Washer 2 

5 GB/T889.1 M8 Nut 2 

6 A40R5-20100 Muffler 1 

7 A30BC5-20300 Pipe clamp 1 

8 A30BN5-20100 Pipe I 1 

9 GB/T6170 M8 Nut 6 

10 GB/T97.1 8 Washer 8 

11 GB/T93 8 Washer,lock 8 

12 GB/T5783 M8X35 Bolt 6 

13 A30BN5-20001 Plate 2 

14 A40R5-20500 Bracket 1 

15 GB/T5783 M8X20 Bolt 2 

16 A30BN5-20500 DOC Catalyst 1 

17 T20G5-20002 <P 50 Bushing 1 

18 JB/T8870 150 X 130 Larynx hoop 2 

19 A40R5-20200 Pipe 1 

47 



Gambit 8800-DS2 
Exhaust system 

4 

5 
3 

2 

15 

48 

6 

11 

7,8,9 

10 

12 

13 

! 

14 
5 3 



Exhaust system 

Item Part No 

1 A40S5-20100 

2 GB/T6170 

3 GB/T93 

4 GB/T5783 

5 GB/T97.1 

6 A30DL5-20400 

7 GB/T5783 

8 GB/T93 

9 GB/T97.1 

10 A40S5-20001R 

11 A40S5-20200 

12 A30BC5-20300 

13 A40S5-20002 

14 GB/T5783 

15 A40S5-20001L 

16 A30A5-20002 

17 A30A5-20003 

18 A30A5-20001 

19 GB/T889.1 

Gambit 8800-DS2 

Description 

Pipe 

M8 Nut 

8 Washer,lock 

M8 X 35 Bolt 

8 Washer 

DPF 

MIO X 30 Bolt 

10 Washer,lock 

10 Washer 

DPF Bracket 

Pipe 

Pipe clamp 

Bracket 

M8 X 20 Bolt 

DPF Bracket 

Bolt 

Plate 

Rubber 

M8 Nut 

49 

Q'ty Remark 

1 

8 

8 

3 

13 

1 

4 

4 

4 

1 

1 

2 

1 

4 

1 

4 

4 

8 

8 



Gambit 8800-KB4/KBl 
Exhaust system 

10,11,12,13 

18--i

' _,,,--·· 
__ ,,,--· 

_,,,--·· 

v· ✓
--✓

--✓
--✓

-
-

✓ 

/ 
/ 

20 

50 

3,4,5,6 

8 



Gambit 8800-KB4/KB1 
Exhaust system 

Item Part No Description Q'ty Remark 

1 A40U5-20100 Pipe 1 

2 GB/T5783 M8X35 Bolt 4 

3 GB/T6170 M8 Nut 4 

4 GB/T5783 M8X 20 Bolt 4 

5 GB/T97.1 8 Washer 8 

6 GB/T93 8 Washer,lock 8 

7 A30DE5-20001 DOC Bracket 1 

8 A30DE5-20300 Muffler ass'y 1 

9 A30DE5-20002 DOC Bracket 1 

10 GB/T5783 Ml0X40Bolt 2 

11 GB/T6170 MIO Nut 2 

12 GB/T93 10 Washer,lock 2 

13 GB/T97.1 10 Washer 2 

14 A40U5-20200 Pipe 1 

15 GB/T889.1 M8 Nut 4 

16 A30A5-20001 Rubber 8 

17 A30A5-20003 Plate 4 

18 A30A5-20002 Bolt 4 

19 GB/T16674. 1 M6 X 12 Bolt 2 

20 A30DE5-20003 DOC Baffle 1 

51 



Gambit 8800-X10/
X14/X27/X28/X21/X49/W2/D1/YN2/S5 High level exhaust system 

10 

16,17,18,19 

15 

13 

4 

52 

6---1 

8 ----� 

s----Y 
I 

I 

I 

+----9 

'(7 

11 



Gambit 8800-X10/
X14/X27/X28/X21/X49/W2/D1/YN2/S5 High level exhaust system 

Item Part No Description Q'ty Remark 

1 GB/T6171 M8X 1.25 Nut 4 

2 GB/T97.1 8 Washer 4 

3 GB/T93 8 Washer,Lock 4 

4 Pipe 1 

5 A30A5-20001 Rubber 4 

6 A30A5-20002 Bolt 2 

7 GB/T889.1 M8 Nut 2 

8 A30A5-20003 Plate 2 

9 GB/T97.1 8 Washer 4 

10 A40A5-20300 Muffler 1 

- A40D5-20300 Muffler 1 

11 GB/T6170 M8 Nut 4 

12 GB/T93 8 Washer,Lock 4 

13 A30A5-20201 U-Bolt 2 

14 A30A5-20202 U-Stopper 2 

15 A30A5-20500 Pipe 1 

16 GB/T5783 MIO X 25 Bolt 3 

17 GB/T93 10 Washer,lock 3 

18 GB/T97.1 10 Washer 3 

19 A30A5-20508 Rubber 1 

53 



Gambit 8800-DS2 
High level exhaust system 

2 

3,4,5 

9 7 

11 

19
3,4,5 

12 

13 

14 

54 



Gambit 8800-DS2 
High level exhaust system 

Item Part No Description Q'ty Remark 

1 A40S5-20100 Pipe 1 

2 A30A5-20500 Pipe 1 

3 GB/T5783 MIO X 30 Bolt 7 

4 GB/T93 10 Washer,lock 7 

5 GB/T97.1 10 Washer 7 

6 GB/T6170 M8 Nut 8 

7 GB/T93 8 Washer,lock 8 

8 GB/T5783 M8 X 35 Bolt 3 

9 GB/T97.1 8 Washer 13 

10 A30A5-20200 Pipe clamp 1 

11 A30DL5-20400 DPF 1 

12 A40S5-20001R DPF Bracket 1 

13 A40S5-20300 Pipe 1 

14 A40S5-20001L DPF Bracket 1 

15 A30A5-20002 Bolt 4 

16 A30A5-20003 Plate 4 

17 A30A5-20001 Rubber 8 

18 GB/T889.1 M8 Nut 8 

19 A30BC5-20300 Pipe clamp 1 

55 











Drive unit mount 

Item Part No Description Q'ty 

1 A40A5-04000 Drive unit 1 

- A40A5-03000 Drive unit 1 

Remark 

8800-XsERIEsfYN2/D3 

8800-XsERrnslYN2/D3 

- A40B5-00100 Drive unit 1

- A40B5-00200 Drive unit 1

8800-W2/Y2/Y3/Y 4/Y5/KL1 

IDS2/S5 8800--KB4/KB 1 

8800-W2/Y2/Y3/Y 4/Y5/KL1 

IDS2/S5 8800-KB4/KB 1 

- A40L5-00100 Drive unit 1 8800-R4/R6 

- A40L5-00200 Drive unit 1 8800-R4/R6 

2 GB/T5785 M12 X 1.25 X 40 Bolt 12 

3 GB/T93 12 Washer, lock 12 

4 A30A5-02001 Packing 1 

5 GB/T119 B 10 X 20 Pin, parallel 1 

6 GB/T5783 M8X20 Bolt 6 

7 GB/T93 8 Washer, lock 6 

8 GB/T5783 M10X35 Bolt 9 

9 GB/T93 10 Washer, lock 9 

60 





Drive unit 

Item Part No Description Q'ty 

1 A40A5-04001 Case, tor-con 1 

- A40A5-03001 Case, tor-con 1 

- A40B5-00101 Case, tor-con 1 

- A40B5-00201 Case, tor-con 1 

- A40L5-00101 Case, tor-con 1 

- A40L5-00201 Case, tor-con 1 

2 A30B5-02002 Cap 1 

3 Q/2285-4 1/2" Plug 4 

4 A40A5-04010 Tor-xon ass 'y 1 

- A40A5-03010 Tor-xon ass 'y 1 

- A40B5-00110 Tor-xon ass 'y 1 

- A40B5-00210 Tor-xon ass'y 1 

- A40L5-00110 Tor-xon ass 'y 1 

- A40L5-00210 Tor-xon ass 'y 1 

Remark 

8800-XsERIEs/YN2/D3 

8800-XsERrns/YN2/D3 

8800-W2/Y2/Y3/Y 4/Y5/KL1 

IDS2/S5 8800-KB4/KB 1 99---
W2/Y2/Y3/Y 4/Y5/KL1 

IDS2/S5 8800-KB4/KB 1 

8800-R4/R6 

8800-R4/R6 

8800-X5ERIEs/YN2/D3 

8800-XsERrnslYN2/D3 

8800-W2/Y2/Y3/Y 4/Y5/KL1 

IDS2/S5 8800-KB4/KB 1 

8800-W2/Y2/Y3/Y 4/Y5/KL1 

IDS2/S5 8800-KB4/KB 1 

8800-R4/R6 

8800-R4/R6 

5 A30B5-02200 Charging pump ass'y 1 

6 A30B5-02003 Gasket 1 

7 GB894 35 Snap ring 1 

8 A30B5-02004 Strainer 1 

9 GB/T1235 35 X 3. 1 O-ring 1 

10 Q/2285-2 
1/4" Plug 

2 

11 GB/T1235 28X3. 5 O-ring 1 

12 A30B5-02005 Gasket 1 

13 GB/T5785 MIO X 1.25 X 75 Bolt 1 

14 GB/T5785 Ml OX 1.25 X 55 Bolt 3 

15 GB/T5785 Ml OX 1.25 X 50 Bolt 1 

16 GB/T5785 Ml OX 1.25 X 30 Bolt 4 

17 GB/T93 10 Washer, lock 9 

18 GB/T119 B12 X20 Pin 2 

19 GB/T1235-76 15 X 2. 4 O-ring 1 

20 A30B5-02006 Case, mission 1 

62 

































Hydraulic system 

Item Part No Description Q'ty Remark 

1 8JA08-01606 16X 10 Clip 4 8800-X /W2/Dl/D3/ 

- 8JA08-02008 20X 12 Clip 4 

YN2/S5 8800-R4/R6 

8800-Y2/Y3/Y4/Y5 
8800-KB4/KB 1 

2 TG002-10110 <t>l0Xlll0 Hose 1 8800-X 

- TG002-10190 <l>10X1900 Hose 1 

- TG002-10211 <P 10X2110 Hose 1 

- TG002-10150 <P 10 X 1500 Hose 1 

8800-W2/D3N2N3/ Y 

4N5/FY 40T-KB4/KB1 

8800-YN2 

8800-S5/FY 40T-R4/R6 

3 TG002-10120 <t> 10 X 1200 Hose 1 8800-X 

- TG002-10220 <P 10 X 2200 Hose 1 

- TG002-10240 <P 10 X 2400 Hose 1 

- TG002-10160 <t>l0X1600 Hose 1 

8800-W2/D3N2N3/ Y 

4N5/8800-KB4/KB1 

8800-YN2 

8800-S5/FY 40T-R4/R6 

4 TQ000-08025 8X250 Band 2 

5 GJT-16-00 umon 2 8800-X W2/YN2/S5 

- GJT-16-00 umon 4 

8800-R 4/R6/KB4/KB 1 

8800-Y2/Y3/Y 4/Y 5 

6 GB982-77 14X2.7 Packing 2 8800-X /W2/YN2/S5 

- GB982-77 14X2.7 Packing 4 

8800-R4/R6/KB4/KB 1 

8800-Y2/Y3/Y 4/Y5 

78 























































Gambit 8800-X 
Accelerator pedal 

4 3

\/ �0� 

� � 8
,�20

8 

26 

105 

30 
29� 

�/��
I27 28 

/
24 



Gambit 8800-X 
Accelerator pedal 

Item Part No Description Q'ty Remark 

1 A30A7-30100 Accelerator pedal ass 'y 1 

2 A30A 7-30001 Sheave 1 

3 GB/T97. 1-1985 6 Washer 2 

4 GB/T91-2000 2X 15 Pin 2 

5 A30A7-30002 Bolt 1 

6 GB/T6170-2000 M12 Nut 1 

7 GB/T5783-2000 M6X20 Bolt 2 

8 GB/T6170-2000 M6 Nut 5 

9 GB/T93-l 987 6 Washer,lock 2 

10 A30A7-30200 Link, ass'y 1 

11 A30C7-30201 Bushing 1 

12 A30A 7-30003 Spring 1 

13 GB/T97. 1-1985 10 Washer 4 

14 GB/T91-2000 2 X28 Pin 2 

15 A30C7-30300 Bracket 1 

16 A30A7-30004 Link 1 

17 GB/T5783-2000 M8X20 Bolt 2 

18 GB/T93-1987 10 Washer,lock 2 

19 GB/T97.1-1985 10 Washer 2 

20 A30C7-30001 Clevis 1 

21 A30C7-30100 Pedal 1 

22 A30A 7-30005 Bracket 1 

23 A30A7-30006 Bracket 1 

24 GB/T29 .2-1988 M6X30 Bolt 2 

25 GB/T93-l 987 6 Washer,lock 2 

26 GB/T6170-2000 M6 Nut 2 

27 A30A 7-30008 Clevis 1 

28 GB/T29 .2-1988 M5 X 10 Bolt 1 

29 GB/T91-2000 1.6 X 16 Pin 1 

30 GB/T97 .2-1985 10 Washer 1 

106 



Accelerator pedal 

15

11

13 /
14 

2

1

Gambit 8800-W2/D 1/Y2/Y3/Y 4/Y 5 

21

3

13 
14

20

3�4 

107 



Gambit 8800-W2/D 1/Y2/Y3/Y 4/Y 5 
Accelerator pedal 

Item Part No Description Q'ty Remark 

1 A30A7-30100 Accelerator pedal ass 'y 1 

2 A30A 7-30001 Sheave 1 

3 GB/T97. 1-1985 6 Washer 2 

4 GB/T91-2000 2X20 Pin 2 

5 A30A7-30002 Bolt 1 

6 GB/T6170-2000 M12 Nut 1 

7 GB/T5783-2000 M6X20 Bolt 2 

8 GB/T6170-2000 M6 Nut 2 

9 GB/T93-l 987 6 Washer,lock 2 

10 A30A7-30200 Link, ass'y 1 

11 A30C7-30201 Bushing 1 

12 A30A 7-30003 Spring 1 

13 GB/T97. 1-1985 10 Washer 4 

14 GB/T91-2000 2 X28 Pin 2 

15 A30C7-30300 Bracket 1 

16 A30D7-30101 Bracket 1 

17 GB/T5783-2000 M8X20 Bolt 2 

18 GB/T93-1987 8 Washer,lock 2 

19 GB/T97.1-1985 8 Washer 2 

20 A30D7-30200 Soft shaft 1 FD40T-D l/Y2/Y3/Y 4/Y5 

- A30G7-30100 Soft shaft 1 FD40T-W2 

21 GB/T882-1986 B6X 16 Pin 2 

108 



Accelerator pedal 

15

11

13 l
14 

Gambit 8800-S5 

2�0 1 0

3�4 

20

19

109 



Gambit 8800-S5 
Accelerator pedal 

Item Part No Description Q'ty Remark 

1 A30A7-30100 Accelerator pedal ass 'y 1 

2 A30C7-30204 Sheave 1 

3 GB/T97. 1 6 Washer 2 

4 GB/T91 2X 16 Pin 2 

5 A30A7-30002 Bolt 1 

6 GB/T6170 M12 Nut 1 

7 GB/T5783 M6X20 Bolt 2 

8 GB/T6170 M6 Nut 2 

9 GB/T93 6 Washer,lock 2 

10 A30C7-30310 Connection frame ass 'y 1 

11 A30C7-30307 Bushing 1015 1 

12 A30C7-30306 Spring 1 

13 GB/T97. 1 10 Washer 2 

14 GB/T91 2X24 Pin 2 

15 A30D7-30410 Bracket 1 

16 GB/T5783 M8X20 Bolt 2 

17 GB/T93 8 Washer,lock 2 

18 GB/T97.1 8 Washer 2 

19 A30BA7-30100 Soft shaft 1 

20 GB/T882 B6X 16 Pin 2 

110 























Gambit 8800-X /W2/D1N2N3N4N5/YN2/D3/DS2/S5 
Frame & Counter weight Gambit 8800-R6 

13 

�,7,8 

Cl • • Cl 

9 

34 

17,7,18 22 

15 

121 

2,3,4 



/W2/D1N2N3N4N5/YN2/D3/DS2/S5 

Frame & counter weight 
Gambit 8800-X 

Gambit 8800-R6 

Item Part No Description Q'ty Remark 

1 D40Al-10001L Fender 1 

2 GB/T889.1 MIO Nut 6 

3 GB/T96.1 10 Washer 6 

4 GB/T5783 M10X35 Bolt 6 

5 M30A3-00001 Cap 2 

6 GB/T5785 M16 X 1.5 X 75 Bolt 4 

7 GB/T93 16 Washer,Lock 10 

8 GB/T97.1 16 Washer 8 

9 D40Al-10700 Instrument 1 

- D40A 1-10900 Instrument 1 

10 GB/T5783 M10X20 Bolt 1 

11 GB/T93 10 Washer,Lock 9 

12 GB/T97.1 10 Washer 3 

13 D30Cl-11100 Bracket 1 

14 GB/T5786 M14 X 1.5 X 40 Bolt 4 

15 D40Al-10600 Plate 1 

16 D40Al-10001R Fender 1 

17 GB/T5783 M16X25 Bolt 2 FD40T-X 

- GB/T5783 MlOX40 Bolt 4 FD40T-X 

18 GB/T96.1 16 Washer 2 FD40T-X 

- GB/T6170 MIO Nut 4 FD40T-X 

19 D30Al-11008 5 Pipe clamp 7 

20 D30Al-11002 Pipe clamp 1 

21 GB/T5783 MlOX 16 Bolt 8 

22 D40Al-10100 Frame 1 FD40T-X 

- D40Bl-10100 Frame 1 FD40T-W2 

- D40Cl-10100 Frame 1 FD40T-D1 

- D40D1-10100 Frame 1 FD40T-Y2N3N4N5 

- D40Kl-10100 Frame 1 FD40T-YN2 

- D40Ml-10100 Frame 1 FD40T-D3 

122 



Gambit 8800-X /W2/D1N2N3N4N5/YN2/D3/DS2/S5 
Frame & Counter weight Gamni t8800-R6 

13 

�,7,8 

Cl • • Cl 

9 

34 

17,7,18 22 

15 

123 

2,3,4 



Frame & counter weight 
Gambit 8800-X 

Gambit 8800-R6 
/W2/D1N2N3N4N5/YN2/D3/DS2/S5 

Item Part No Description Q'ty Remark 

- D40Pl-10100 Frame 1 8800-R6 

- D40Sl-10100 Frame 1 

- D40Tl-10100 Frame 1 

23 GB/T5783 M6X20 Bolt 2 

- GB/T5783 M6X 12 Bolt 2 

8800-DS2 

8800-S5 

8800-X 

8800-YN2/D3 

24 GB/T93 6 Washer,Lock 2 

25 GB/T97.1 6 Washer 2 

26 D30Cl-10005 ECU Plate 1 

8800-X 

8800-X 

8800-X 

27 D30PP1-10003 Rain cover 1 8800-YN2/D3 

28 GB/T5782 M36 X 200 Bolt 1 

29 GB/T93 36 Washer,Lock 1 

30 GB/T97.1 36 Washer 1 

31 D30C 1-50004 Washer 1 

32 D30Al-50002 Weight cover 2 

33 D30Al-50100 Pin 1 

34 D40Al-50001 Balance 1 

124 



Frame & counter weight 
Gambit 8800-R4 

16 18,11,3,17,12 29 33,24 

· . .

15 

6 

125 



Frame & counter weight 
Gambit 8800-R4 

Item Part No Description Q'ty Remark 

1 D40Al-10001L Fender 1 

2 GB/T889.1 MIO Nut 6 

3 GB/T96.1 10 Washer 10 

4 GB/T5783 M10X35 Bolt 6 

5 M30A3-00001 Cap 2 

6 GB/T5785 M16 X 1.5 X 75 Bolt 4 

7 GB/T93 16 Washer,Lock 8 

8 GB/T97.1 16 Washer 8 

9 D40Al-10700 Instrument 1 

- D40A 1-10900 Instrument 1 

10 GB/T5783 M10X20 Bolt 3 

11 GB/T93 10 Washer,Lock 15 

12 GB/T97.1 10 Washer 9 

13 D30Cl-11100 Bracket 1 

14 GB/T5786 M14 X 1.5 X 40 Bolt 4 

15 D40Al-10600 Plate 1 

16 D40Al-10001R Fender 1 

17 GB/T6170 MIO Nut 4 

18 GB/T5783 MlOX40 Bolt 4 

19 D30Al-11008 5 Pipe clamp 7 

20 D30Al-11002 Pipe clamp 1 

21 GB/T5783 MlOX 16 Bolt 8 

22 D40Ll-10100 Frame 1 

23 GB/T5783 M8X20 Bolt 1 

24 GB/T93 8 Washer,Lock 5 

25 D40Ll-10001 Bracket 1 

26 D30AE1-10300 Plate 1 

27 D30AE1-10101 ECU Plate 1 

28 D22Al-10004 Cushion 4 

29 D30AE1-10102 Plate 1 

126 



Frame & counter weight 
Gambit 8800-R4 

16 18,11,3,17,12 29 33,24 

· . .

15 

6 

127 



Frame & counter weight 
Gambit 8800-R4 

Item Part No Description Q'ty Remark 

30 GB/T5783 M6X 12 Bolt 1 

31 GB/T93 16 Washer,Lock 2 

32 GB/T6170 M6 Nut 3 

33 GB/T5783 M8 X 16 Bolt 4 

34 GB/T5782 M36 X 200 Bolt 1 

35 GB/T93 36 Washer,Lock 1 

36 GB/T97.1 36 Washer 1 

37 D30C 1-50004 Washer 1 

38 D30Al-50002 Weight cover 2 

39 D30Al-50100 Pin 1 

40 D40Al-50001 Balance 1 

128 



Frame & counter weight 
Gambit 8800-KL1 

14 

11 

17 18,12,3,13,19 
25 

G • •  Cl 

10 5 

7 8 9 
1 

129 



Frame & counter weight 
Gambit 8800-KL1 

Item Part No Description Q'ty Remark 

1 D40Al-10001L Fender 1 

2 GB/T889.1 MIO Nut 6 

3 GB/T96.1 10 Washer 10 

4 GB/T5783 M10X35 Bolt 6 

5 M30A3-00001 Cap 2 

6 D30BN1-10001 ECU Plate 4 

7 GB/T5785 M16 X 1.5 X 75 Bolt 8 

8 GB/T93 16 Washer,Lock 8 

9 GB/T97.1 16 Washer 1 

10 D40Al-10700 Instrument 1 

- D40A 1-10900 Instrument 3 

11 GB/T5783 M10X20 Bolt 15 

12 GB/T93 10 Washer,Lock 9 

13 GB/T97.1 10 Washer 1 

14 D30Cl-11100 Bracket 4 

15 GB/T5786 M14 X 1.5 X 40 Bolt 1 

16 D40A 1-10600 Plate 1 

17 D40Al-10001R Fender 4 

18 GB/T5783 M10X40 Bolt 4 

19 GB/T6170 MIO Nut 7 

20 D22Al-10004 Cushion 1 

21 GB/T5783 M8X20 Bolt 8 

22 GB/T93 8 Washer,Lock 1 

23 GB/T97.1 8 Washer 1 

24 D30Al-11002 Pipe clamp 5 

25 D40Rl-10100 Frame 1 

26 D30Al-11008 5 Pipe clamp 1 

27 GB/T5783 MlOX 16 Bolt 1 

28 GB/T5782 M36 X 200 Bolt 1 

29 GB/T93 36 Washer,Lock 1 

130 



Frame & counter weight 
Gambit 8800-KL1 

14 

11 

17 18,12,3,13,19 
25 

G • •  Cl 

10 5 

7 8 9 
1 

131 



Frame & counter weight 
Gambit 8800-KL1 

Item Part No Description Q'ty Remark 

30 GB/T97.1 36 Washer 1 

31 D30C 1-50004 Washer 1 

32 D30Al-50002 Weight cover 2 

33 D30Al-50100 Pin 1 

34 D40Al-50001 Balance 1 

132 



Frame & counter weight 
Gambit 8800-KB4/KB 1 

34 

22 23,24,25 

16 
4,11,17 21 

13 

tj;, 14 

15 

12,11,10 9 

6 

133 



Frame & counter weight 
Gambit 8800-KB4/KB 1 

Item Part No Description Q'ty Remark 

1 D40Al-10001L Fender 1 

2 GB/T889.1 MIO Nut 6 

3 GB/T5783 M10X35 Bolt 4 

4 GB/T96.1 10 Washer 8 

5 M30A3-00001 Cap 2 

6 GB/T5785 M16 X 1.5 X 75 Bolt 2 

7 GB/T93 16 Washer,Lock 6 

8 GB/T97.1 16 Washer 6 

9 D40Al-10700 Instrument 1 

- D40A 1-10900 Instrument 1 

10 GB/T5783 M10X20 Bolt 1 

11 GB/T93 10 Washer,Lock 14 

12 GB/T97.1 10 Washer 3 

13 D30Cl-11100 Bracket 1 

14 GB/T5786 M14 X 1.5 X 40 Bolt 4 

15 D40Al-10600 Plate 1 

16 D40Al-10001R Fender 1 

17 GB/T5783 M10X30 Bolt 4 

18 D30Al-11002 Pipe clamp 1 

19 D30Al-11008 5 Pipe clamp 7 

20 GB/T5783 Ml0X 16 Bolt 8 

21 D40Ul-10100 Frame 1 

22 D40Ul-10001 Bracket 1 

23 GB/T97.1 12 Washer 8 

24 GB/T93 12 Washer,Lock 8 

25 GB/T5783 M12X30 Bolt 8 

26 D40Ul-10010L Left bracket 1 

27 D40Ul-10010R Right bracket 1 

28 GB/T5782 M36 X 200 Bolt 1 

29 GB/T93 36 Washer,Lock 1 

134 



Frame & counter weight 
Gambit 8800-KB4/KB 1 

34 

22 23,24,25 

16 
4,11,17 21 

13 

tj;, 14 

15 

12,11,10 9 

6 

135 



Frame & counter weight 
Gambit 8800-KB4/KB 1 

Item Part No Description Q'ty Remark 

30 GB/T97.1 36 Washer 1 

31 D30C 1-50004 Washer 1 

32 D30Al-50002 Weight cover 2 

33 D30Al-50100 Pin 1 

34 D40Al-50001 Balance 1 

136 









Hood, Floor Board & Seat 

Item Part No Description 

- D30BN1-20100 Box 

- D30DE1-20110 Box 

29 GB/T5783 M8X40 Bolt 

30 D30Al-20011 Rubber cushion 

31 D30C 1-20004 Pedal(R.H) 

32 D40Al-20402 Mat-floor 

33 D40Fl-20100 Backboard 

- D40Al-20400 Backboard 

34 D30C 1-20003 Pedal(L.H) 

35 D40F 1-20200 Former floor ass'y 

- D40Al-20500 Former floor ass'y 

- D40Kl-20300 Former floor ass'y 

- D40Kl-20200 Former floor ass'y 

- D40Kl-20200 Former floor ass'y 

- D40Ml-20100 Former floor ass'y 

- D40Ml-20200 Former floor ass'y 

- D40Rl-20100 Former floor ass'y 

36 D30C 1-20009 M6X16 Screw 

37 GB/T93-1987 6 Washer,lock 

38 GB/T97 .1-1985 6 Washer 

39 D30C 1-10001 Tool boxes 

40 D30Al-20003 M8X16 Screw 

41 D30Cl-20015 A dust cover 

42 JB/T8870 110 X 90 Clip 

43 JB/T8870 51 X 35 Clip 

44 D40Al-20002L Pedal(L.H) 

45 GB/T5783 M8 X 16 Bolt 

46 GB/T97.1 8 Washer 

47 GB/T93 8 Washer,lock 

48 D40Al-20002R Pedal(R.H) 

140 

Q'ty 

1 

1 

Remark 

8800-KL1 

8800-KB4/KB 1 

2 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 8800-R4 

1 8800-D3 

1 8800-D3 

1 
8800-KL1 

8800-KB4/KB 1 

2 

2 

2 

1 

2 

2 

2 

2 

1 

4 

4 

4 

1 





Hood, Floor Board & Seat 

Item Part No 

49 D30DD1-20001 Backing plate 

50 A30Al-00100 Seat 

- A30Al-00500 Seat 

- A30Al-00200 Seat 

- A30Al-00400 Seat 

Description Q'ty 

1 

Remark 

8800-KB4/KB 1 

1 

1 

1 

1 

142 











Oil tank 

Item Part No Description Q'ty Remark 

1 A30A4-50100 Oiling cap ass'y 1 

2 A30C4-50200 Coverplate ass 'y 1 

3 A30A5-30003 Cover, gasket 1 

4 GB/T5783 M8X25 Bolt 8 

5 GB/T93 8 Washer, lock 8 

6 GB/T97.1 8 Washer 8 

7 A30A4-50300 Strainer 1 

8 A30A4-50400 Strainer 1 

9 JB982-77 30 Washer 1 

10 A30A4-50002 Plug, drain 1 

11 A30A4-50500 Breather 1 

12 TG000-10010 CD l0X 100 Hose 1 

13 TK000-16025 CD 16r--_; CD 25 Clip 2 

14 A30A4-50003 Magnet 1 

147 















Hydraulic pipeline 
Gambit 8800-X /W2/Y2/YN2/R4 

154 



Hydraulic pipeline 
Gambit 8800-X /W2/Y2/YN2/R4 

Item Part No Description Q'ty Remark 

1 TGLBII-08041-H55* J 8II X 410 Hose H. P 2 

2 TGIBII-08044 * J 8IIX440 Hose H. P 2 

3 GB/T93 10 Washer,lock 1 

4 GB/T97.1 10 Washer 1 

5 GB/T5783 M10X25 Bolt 1 

6 A30C4-00100 Steel pipe ass 'y 1 

7 GJT-05-00 Elbow 4 

8 GJT-18-00 Nipple 2 

9 GJT-19-00 Elbow 1 

- GJT-70-00 Nipple 1 

10 A40A4-00001 Hose 1 

- A40A4-00002 Hose 1 

11 TGIBII-16117*G 16II X 1170 Hose H. P 1 

12 JB/T8870 44X32 Clip 4 FD40T-XSERIES 

- JB/T8870 50X32 Clip 4 

13 A30P4-00001 Hose L. P. 1 FD40T-XsERrns/YN2 

- A40B4-00001 Hose L. P. 1 FD40T-W2 

- A30D4-00001 Hose L. P. 1 FD40T-Y2N3N4N5 

- A40L4-00001 Hose L. P. 1 FY40T-R4 

14 GJT-08-00 Nipple 1 

15 GJT-205-00 135
° 

Elbow 1 

16 A40A4-20000 Gear pump 1 FD40T-XSERIES 

- A40B4-20000 Gear pump 1 
FD40T-W2 
FY40T-R4 

- A40D4-20000 Gear pump 1 FD40T-Y2N3N4N5 

/YN2 
17 GJT-76-00 45

° Elbow 2 

18 TGIBI-08200*G 81 X 2000 Hose H. P 1 

19 TGIBI-0821 0*G 8IX 2100 Hose H. P 1 

20 TG000-13150 cp 13 X 1500 Hose L .P. 1 

21 GJT-350-00 Elbow 1 

22 GJT-173-00 Nipple 1 

155 



Hydraulic pipeline 
Gambit 8800-X /W2/Y2/YN2/R4 

156 



Hydraulic pipeline 
Gambit 8800-X /W2/Y2/YN2/R4 

Item Part No Description Q'ty Remark 

23 TGUBI-06017-H30h45*G 61 X 170 Hose H.P. 1 

24 GJT-174-00 Elbow 1 

25 TGUBI-08030-H35h45*G 81 X 300 Hose H.P. 1 

26 GJT-11-00 Elbow 1 

- GJT-11-00 Elbow 2 

- GJT-11-00 Elbow 3 

- GJT-11-00 Elbow 4 

27 GJT-12-00 Elbow 2 

- GJT-12-00 Elbow 3 

- GJT-12-00 Elbow 4 

- GJT-12-00 Elbow 5 

28 TK000-16025 <l> 16- <l> 25 Clip 2 

29 GJT-13-00 Elbow 1 

157 



Hydraulic pipeline 
Gambit 8800-X /W2/R4/DS2 

158 



Hydraulic pipeline 
Gambit 8800-X /W2/R4/DS2 

Item Part No Description Q'ty Remark 

1 TGLCII-08041-H55* J 8II X 410 Hose H. P 2 

2 TGICII-08044*1 8II X 440 Hose H. P 2 

3 GB/T93 10 Washer,lock 1 

4 GB/T97.1 10 Washer 1 

5 GB/T5783 M10X25 Bolt 1 

6 A30BD4-00100 Steel pipe ass 'y 1 

- A30AD4-00100 Steel pipe ass 'y 1 

7 GJT-229-00 Elbow 4 

- GJT-709-00 Elbow 4 

8800-X/W2 

8800-DS2 

8800-X/W2 

8800-DS2 

8 GJT-18-00 Nipple 2 

9 GJT-232-00 Elbow 1 

- GJT-429-00 Nipple 1 

10 A40A4-00001 Hose 1 

- A40A4-00002 Hose 1 

11 TGICII-16117*G 16II X 1170 Hose H. P 1 

12 JB/T8870 44X32 Clip 4 

- JB/T8870 50X32 Clip 4 

13 A30P4-00001 Hose L. P. 1 

8800-X/DS2 

8800-W2 

8800-X 

- A40B4-00001 Hose L. P. 1 

- A40L4-00001 Hose L. P. 1 

- A40S4-00001 Hose L. P. 1 

8800-W2 

8800-R4 

8800-DS2 

14 GJT-08-00 Nipple 1 

15 GJT-410-00 135
° 

Elbow 1 

16 A40A4-20000 Gear pump 1 8800-X 

- A40B4-20000 Gear pump 1 8800-W2 
8800-R4 

- A40D4-20000 Gear pump 1 8800-DS2 

17 GJT-409-00 45
° Elbow 2 

- GJT-29-00 Elbow 2 8800-DS2 

18 TGICI-08200*G 81 X 2000 Hose H. P 1 

19 TGICI-0821 0*G 8IX2100 Hose H. P 1 

159 



Hydraulic pipeline 
Gambit 8800-X /W2/R4/DS2 

160 



Hydraulic pipeline 
Gambit 8800-X /W2/R4/DS2 

Item Part No Description Q'ty Remark 

20 TG000-13150 <P 13 X 1500 Hose L.P. 1 

21 GJT-408-00 Elbow 1 

22 GJT-406-00 Nipple 1 

23 GJT-407-00 Elbow 1 

24 TGUCI-06017-H30h45*G 61 X 170 Hose H.P. 1 

25 TGUBO-08030-H35h45*G 81 X 300 Hose H.P. 1 

26 GJT-233-00 Elbow 1 

- GJT-233-00 Elbow 2 

- GJT-233-00 Elbow 3 

- GJT-233-00 Elbow 4 

- GJT-706-00 Elbow 1 DS2 

- GJT-706-00 Elbow 2 DS2 

- GJT-706-00 Elbow 3 DS2 

- GJT-706-00 Elbow 4 DS2 

27 GJT-234-00 Elbow 2 

- GJT-234-00 Elbow 3 

- GJT-234-00 Elbow 4 

- GJT-234-00 Elbow 5 

- GJT-707-00 Elbow 2 DS2 

- GJT-707-00 Elbow 3 DS2 

- GJT-707-00 Elbow 4 DS2 

- GJT-707-00 Elbow 5 DS2 

28 TK000-16025 <P 16- <P 25 Clip 2 

29 GJT-13-00 Elbow 1 

161 



Hydraulic pipeline Gambit 8800-KL1

7 

6 

-
------

- -
------ --· 

-------------.{M 

,,,;,/ 
(( 

/, 

�-- // 

<::::::::::c::,;,/

162 

'--. ------

.. ,;,/ 

18 

;1 
/ 



Hydraulic pipeline 
Gambit 8800-KL1 

Item Part No Description Q'ty Remark 

1 TGLBII-08041-H55* J 8II X 410 Hose H. P 2 

2 TGIBII-08044 * J 8IIX440 Hose H. P 2 

3 GB/T93 10 Washer,lock 1 

4 GB/T97.1 10 Washer 1 

5 GB/T5783 M10X25 Bolt 1 

6 A30C4-00100 Steel pipe ass 'y 1 

7 GJT-05-00 Elbow 4 

8 GJT-18-00 Nipple 2 

9 GJT-19-00 Elbow 1 

- GJT-70-00 Nipple 1 

10 A40A4-00001 Hose 1 

- A40A4-00002 Hose 1 

11 TGIBII-16117*G 16II X 1170 Hose H. P 1 

12 GB/T5783 MlOX 16 Bolt 2 

13 JB/T8870 50X32 Clip 4 

14 A30BN4-00010 Oil absorption steel pipe 1 

15 A30BN4-00001 Hose I 1 

16 GJT-09-00 Oil pump connector 1 

17 A30BN4-00004 Oil outlet joint 1 

18 A40R4-20000 Gear pump 1 

19 A30BN4-00002 Hose II 1 

20 GB/T5783 M6X20 Bolt 8 

21 GB/T93 6 Washer,lock 8 

22 GJT-76-00 45
° Elbow 2 

23 TGIBI-08200*G 81 X 2000 Hose H. P 1 

24 TGIBI-08210*G 8IX 2100 Hose H. P 1 

25 A30BN4-00003 Oil inlet joint 1 

26 GJT-08-00 Nipple 1 

27 TG000-13150 <P 13 X 1500 Hose L.P. 1 

28 GJT-350-00 Elbow 1 

163 



Hydraulic pipeline Gambit 8800-KL1

7 

6 

-
------

- -
------ --· 

-------------.{M 

,,,;,/ 
(( 

/, 

�-- // 

<::::::::::c::,;,/

164 

'--. ------

.. ,;,/ 

18 

;1 
/ 



Hydraulic pipeline 
Gambit 8800-KL1 

Item Part No Description Q'ty Remark 

29 GJT-173-00 Nipple 1 

30 TGUBI-06017-H30h45*G 61 X 170 Hose H.P. 1 

31 GJT-13-00 Elbow 1 

32 TGUBI-08030-H35h45*G 81 X 300 Hose H.P. 1 

33 GJT-11-00 Elbow 1 

- GJT-11-00 Elbow 2 

- GJT-11-00 Elbow 3 

- GJT-11-00 Elbow 4 

34 GJT-12-00 Elbow 2 

- GJT-12-00 Elbow 3 

- GJT-12-00 Elbow 4 

- GJT-12-00 Elbow 5 

35 TK000-16025 <P 16- <P 25 Clip 2 

36 GJT-13-00 Elbow 1 

165 



Hydraulic pip 1· e 1ne

6 

Gambit 8800-S5 

22 

. ij 33 

'- ij y� ,

3

,

4 

.U±f 
20 

18 

loV19 
Oj, 0 

·--..... 

< ·-------

17 

.·>/ 
·<::i;;::>

>

/

166 

·--..... ·--..... 

·--.... . 

··-......



Hydraulic pipeline 

Item Part No 

1 TGLBII-08041-H55* J 

2 TGIBII-08044 * J 

3 GB/T93 

4 GB/T97.1 

5 GB/T5783 

6 A30C4-00100 

7 GJT-05-00 

8 GJT-18-00 

9 GJT-19-00 

- GJT-70-00 

10 A40A4-00001 

- A40A4-00002 

11 TGIBII-16117*G 

12 JB/T8870 

13 A40T4-00002 

14 GJT-76-00 

15 TGIBI-08200*G 

16 TGIBI-08210*G 

17 A30BA4-00100 

18 GB/T3452.1 

19 A40T4-20000 

20 GJT-151-00 

21 GJT-221-00 

22 A 40T 4-00001 

23 GJT-350-00 

24 TG000-13150 

25 TGUBI-06017-H30h45*G 

26 GJT-174-00 

27 TGUBI-08030-H35h45*G 

28 GJT-11-00 

Gambit 8800-S5 

Description 

8II X 410 Hose H. P 

8II X 440 Hose H. P 

10 Washer,lock 

10 Washer 

M10X25 Bolt 

Steel pipe ass 'y 

Elbow 

Nipple 

Elbow 

Nipple 

Hose 

Hose 

16II X 1170 Hose H. P 

50X32 Clip 

Hose II 

45
° 

Elbow 

81 X 2000 Hose H. P 

8IX 2100 Hose H. P 

Steel pipe ass 'y 

25 X 3. 55 O-ring 

Gear pump 

Oil outlet joint 

Oil inlet joint 

Hose I 

Elbow 

<P 13 X 1500 Hose L.P. 

61 X 170 Hose H.P. 

Elbow 

81 X 300 Hose H.P. 

Elbow 

167 

Q'ty Remark 

2 

2 

1 

1 

1 

1 

4 

2 

1 

1 

1 

1 

1 

4 

1 

2 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 



Hydraulic pip 1· e 1ne

6 

Gambit 8800-S5 

22 

. ij 33 

'- ij y� ,

3

,

4 

.U±f 
20 

18 

loV19 
Oj, 0 

·--..... 

< ·-------

17 

.·>/ 
·<::i;;::>

>

/

168 

·--..... ·--..... 

·--.... . 

··-......



Hydraulic pipeline 
Gambit 8800-S5 

Item Part No Description Q'ty Remark 

- GJT-11-00 Elbow 2 

- GJT-11-00 Elbow 3 

- GJT-11-00 Elbow 4 

29 GJT-12-00 Elbow 2 

- GJT-12-00 Elbow 3 

- GJT-12-00 Elbow 4 

- GJT-12-00 Elbow 5 

30 TK000-16025 <P 16- <P 25 Clip 2 

31 GJT-13-00 Elbow 1 

32 GJT-173-00 Nipple 1 

33 GB/T 70.1 M10Xl.25X30 Screw 8 

169 



Hydraulic pipeline 

6 

Gambit 8800-KB4/KB 1 

7 

22 

11 

' _
_ /, 

--J / ZJ 
/ 

,/ , -1// -- / ,-f 21 

- ,: :�·:;f

170 

12 

/}' 

15 

20 

19 



Hydraulic pipeline 

Item Part No 

1 TGLBII-08041-H55* J 

2 TGIBII-08044 * J 

3 GB/T93 

4 GB/T97.1 

5 GB/T5783 

6 A30AD4-00100 

7 GJT-05-00 

8 GJT-18-00 

9 GJT-350-00 

10 JB/T8870 

11 A40A4-00001 

- A40A4-00002 

12 TGIBII-16117*G 

13 A40U4-00200 

14 A40U4-00002 

15 GJT-08-00 

16 GJT-09-00 

17 A40B4-20000 

18 GJT-76-00 

19 TGIBI-08200*G 

20 TGIBI-0821 0*G 

21 A40U4-00100 

22 A40U4-00001 

23 A40U4-00003 

24 TG000-13150 

25 GJT-19-00 

- GJT-70-00 

26 TGUBI-08030-H35h45*G 

27 GJT-173-00 

28 TGUBI-06017-H30h45*G 

Gambit  8800-KB4/KB 1 

Description 

8II X 410 Hose H. P 

8IIX440 Hose H. P 

10 Washer,lock 

10 Washer 

M10X25 Bolt 

Steel pipe ass 'y 

Elbow 

Nipple 

Elbow 

50X32 Clip 

Hose 

Hose 

16IIX 1170 Hose H. P 

Oil return steel pipe 

I Hose L. P .  

Nipple 

135
° Elbow 

Gear pump 

45
° Elbow 

81 X 2000 Hose H. P 

8IX 2100 Hose H. P 

Steel pipe 

Hose II 

I Hose L. P .  

<P 13 X 1500 Hose L.P. 

Elbow 

Nipple 

81 X 300 Hose H.P. 

Nipple 

61 X 170 Hose H.P. 

171 

Q'ty Remark 

2 

2 

1 

1 

1 

1 

4 

2 

1 

4 

1 

1 

1 

1 

1 

1 

1 

1 

2 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 

1 



Hydraulic pipeline 

Connectthegantrypipelinfi� 

1 thespeedlimitingvalve 

✓--------. 

6 

Gambit 8800-KB4/KB 1 

7 

22 

11 

' _
_ /· 

-.J / ZJ 
/ 

. ,//{1/ f 21

172 

12 

//· 

15 

20 

19 



Hydraulic pipeline 
Gambit 8800-KB4/KB 1 

Item Part No Description Q'ty Remark 

29 GJT-174-00 Elbow 1 

30 GJT-11-00 Elbow 1 

- GJT-11-00 Elbow 2 

- GJT-11-00 Elbow 3 

- GJT-11-00 Elbow 4 

31 GJT-12-00 Elbow 2 

- GJT-12-00 Elbow 3 

- GJT-12-00 Elbow 4 

- GJT-12-00 Elbow 5 

32 TK000-16025 <P 16- <P 25 Clip 2 

33 GJT-13-00 Elbow 1 

173 



















Hydraulic system mast(Full Free 3-Stage Mast KZM) 

The high-pressure hose here needs to be wrapped 

with a 300mm long nylon sheath 

11 

8,9,10 

5 

17 

16 

182 

18, 19,20,21,22,23,24,25 

2 

Connect to 

multi-way 

valve 



















Hydraulic system attachments(Full Free 2-Stage Mast KZM) 

Connecting accessories, 

pipelines are configured on site 

according to different accessories. 

191 

r---;----i�-----.,---, '-r-- , -- J 

1,2,3,4 

�-I
I 

I
I 

I
I 

I
I 

I
I 

:1 

i
i 

ii I ii I I 

5,6,7 







Hydraulic system attachments(Full Free 2-Stage Mast KZM) 

Connecting accessories, 

pipelines are configured on site 

/o 
: 0 

1,2,3,4 

23,4,9 

24 

�-----L____ _____ _ ___ L ____ ...J
1 

: 't>) : 

\r;�-------�u-------T�i 

194 

5,6,7 









Hydraulic system attachments(Full Free 2-Stage Mast KZM) 

Mast Piping Optional Parts 

Lifting Height Hose(mm) Hose(mm) Hose(mm) Hose(mm) Remark 

2000 1300 1300 1100 1400 

2500 1550 1450 1200 1650 

3000 1800 1550 1350 1900 

3200 1950 1600 1400 2050 

3300 1950 1600 1400 2050 

3500 2050 1650 1450 2150 

3700 2150 1700 1500 2250 

4000 2350 1750 1600 2450 

4500 2600 1850 1700 2700 

5000 2850 1950 1850 2950 

5500 3150 2100 1950 3250 

6000 3400 2200 2100 3500 

198 

















Hydraulic system attachments(Full Free 3-Stage Mast KZM) 

A 
i 

11,15,29 

9,10,11 

14,15 

16 

206 

view I 

42 

27,28,29 

26 

25 

A-A

30 

31,32,33,34, 

35,36,37,38 





Hydraulic system attachments(Full Free 3-Stage Mast KZM) 

Mast Piping Optional Parts 

Lifting Height Hose(mm) Hose(mm) Hose(mm) Remark 

3700 2100 3100 1300 

4000 2300 3300 1400 

4350 2500 3500 1550 

4500 2600 3600 1600 

4800 2800 3800 1700 

5000 2900 3900 1750 

5500 3300 4300 1900 

6000 3600 4600 2100 

6500 4100 5100 2250 

7000 4400 5400 2400 

7500 4900 5900 2550 

208 

















































































N � 00 

Start switch 
--headlamp ____ Left steering Width lamp: � 

ft=�
92

r� 
Electric horn� 

J 

1 
] 

Horn�j 
r-=-

•3"'R 

Light switch 
Rightu steering

""

'
1 

llo¼o 
OF 

Left� ste 1am ·,1 I lo+o 
OF 

of 8�8c
0 

ECU controller 
����m � m �,u � D ;; ; � � i� D ] �-� N ! �,g" � i � [ 
E ii�; i:J 
1 234567 9 111213141511 

Debug port 
1 '1111111' go 

11 1 1  I I 1111 Brake/i� 

Warning light switch 
-=----+----------+-----+----------------<-+-------.i � 

Preheat plug� 

Dashboard 
[�m�ns�£ i!: Hf' �c:i B�s(•"!!_"' § .. s- g,s! a- :;-:;-l_ $-�-jda" ii' ii•�� -'ll � : : � a-$-�dr-�u � g_ ,rtl 1 ;f: 5 e �a g �o 11 �213 �4 1t�� 
I 

L 

Direction switch 
mm 

VF QJ HT KDGR 
)000 

:Right��niwMih1�---------: �P headlamp-: 
t_::=-__ l __ -=::_t ___ r®7 ! 

J 

Oil temperature sensor 
Fuel sensor 

'-+---+-+--o--+---+---+------+--+--+--------, D+ 

dynamo 
Fusible wire( 60A I 

II �-

Oil-water separation alarm switch �-------n-=-
o----_:i_ -::- r 

Starting motor 
(+)--�� 
Rechargeable battery 
80AH/12V 

�------R_ev_er..,.,�witch Water temperature sensor 

The reverse buzzer Warning light -=-

tTI � (D () � � �-() 
rJ.). 

'-< 
rJ.). 
� (D 
a 

 

Gambit 8800



Gambit 8800-X 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30P2-01200 Harness 1 

3 DT04G-LTD152 Warning light 1 

4 DT03G-WG409SY Water temperature sensor 1 

5 DT05G-JK205A Foot brake switch 1 

6 DT09G-DJB12B Reversing buzzer 1 

7 GB/T5783 M6X20 Bolt 1 

8 GB/T96. 1 6 Washer 2 

9 GB/T93 6 Washer 1 

10 GB/T6170 M6 Nut 1 

11 A30C2-l 0500 Box 1 

12 GB/823 M5X 12 Screw 4 

13 DT09G-DL124ED Horn 1 

14 GB/T5783 M8X20 Bolt 1 

15 GB/T97.l 8 Washer 1 

16 GB/T93 8 Washer 1 

17 DT04G-12WD2 Head lamp ass'y 2 

18 DT04G-12ZQX Front combination lamp 2 

19 A30C2-00400 Left head guard harness 1 

20 DT02G-JK804 Integral switch 1 

- DT02G-JK802 Integral switch 1 

21 A30C2-70300 Combination 1 

- A30C2-70200 Combination 1 

22 GB/T5783 M6X35 Bolt 4 

23 GB/T96. 1 6 Washer 4 

24 A30A6-00008 bushing 4 

25 A30C2-00500 Right head guard harness 1 

26 DT03G-YG262SY Fuel sensor 1 

27 GB/823 M5X 12 Screw 5 

28 A30B2-00900 Fused link wire 1 

249 



N Ul 0 

Electric horn� 

l 
1 

Horn s;!d 
I'-

Start switch 
Light switch 
midd'-ti:I 11 IUI ECU controller 

�:���m��,�; iW 
� D �s.p.u:& 

D 1 �-:&
� �-1a!I i q 

I -c���I f: .g 
1 234 5 67 8 9 101112131415H 

Debug port 
1

1

1111111' [] 
I 1111 1 11111 I brakoe l� 

Dashboard 
l�fm:f[rf HJ mit�!-�Oh� :!' Hi-tif�� J.:rm -a-a iii e.,q;
1 :t� 5 6 t 9 L �213 14 1m 

1111 1111 111 I □
I 

Direction switch _____ 1 � ;RTgiitsteeringWidthlamp headlamp :: J_�_LJ 'rFi�:
-. (j� Q �D

?
R 

-- ---

Oil temperature sensor -�� Fuel sensor � 11 I I I I I I I I I f
+ 

Fusible wire 60A I 
------

B+ dynamo 
B­

L_ __ ---t-+------t-----ttartingcoil Starting motor 
c3 �:..::::..:=:=i:.:.::.+-f-'-'----� 

Low oil pressure alarm switllll. 2-7 Steeringpower 

LI-----+------+------,-+-+------o-

ffi 

battery 

The reverse buz:;ter 

glow plug � 11 w�gntswitd! 
@ Reverse switc 
-

'----------CD 0-......-----!------------

Oil-water separation alarm switch 
'--------o-� 

'<-.Y Warning light 

80AH/12V 

tTI � (D () � � �-() rJl 
'-< rJl 
� (D 
a 



Gambit 8800-X 
Electric system 

Item Part No Description Q'ty Remark 

29 A30C2-00700 Cable (+) 1 

30 A30C2-00800 Cable (-) 1 

31 A30C2-80140 Vehicle harness 1 

- A30P2-80100 Vehicle harness 1 

- A30C2-80130 Vehicle harness 1 

- A30P2-80200 Vehicle harness 1 

- A30C2-80120 Vehicle harness 1 

- A30P2-80300 Vehicle harness 1 

32 180� Belt clip 1 

33 DT03G-Rl/2SY Temperature sensor 1 

34 A30P2-00800 Tri-color taillights (left) 1 

35 A30P2-00900 Tri-color taillights (right) 1 

251 



N 
U) 

N 

Right guard top frame harness 
DJ7041 Y-2.3-11 

6� 

0� 

38� 

1 

ts 12AI 

H Key switch� 
�8� DJ7041-6.3-21 I,,, 300 

� 

1814

. ��-1:� 

700 

200 50 

5� 

_DJ71_71-3-21 � 

Combination ms�ent �J7061-�.3-11 [ 1 OO 
Combmat10n switch : 

DJ7011-6.3-21 

50 

200 

150 
DJ7021-6.3-11 DJ7021-6.3-21 

� � Short circuit 

Electric horn 
DJ7013-6.3-21 

2B 17A 

liil [ii 

Neutral switch 
DJ7021-6.3-21 

DJ7021-6.3-21 
Reverse switch 

DJ221-4A 
50 brake switch 

300 

� 
� 

DJ7041 Y-2.3-11 

450 

Left overhead guard wire harness 

150 
600 

200 250 

450 

100 

150 

Connect generator harness 
DJ7163Y-2.2-11 

150 

7A 

DJ211-4A DJ221-4A 
Oil-water separator 

500 

fusible link 
DJ7011-7.8-21 

Starter 
DJ431-5B 

150 

fuel quantity sensor Ground wire 

DJ221-4A DJ431-8C 

100 m �@) 

250 
350 

Connect Ground wire 

dynamo 
DJ431-5A 

DJ431-1oc Connect the glow plug 

@) (@ 

50 350 

DJ431-5C 

fiberglass casing 
300 

Warning Light 

DJ211-4A DJ221-4A 

DJ431-6C � DJ431-6C 
8 

® 9 

250 
200 220 

100 50 300 600 

100 

50 

174655-2 
central control box 

rear lights 

p-' 
"'""". 

(D 

p-' 
� 
� 
::::s 
(D 
rJJ 
rJJ 

Reversing buzzer 
DJ7021-6.3-21 

6K 
DJ221-4A 



N 
U) 
w 

Right overhead guard wire harness 
DJ7041Y-2.3-11 

� 
-�� 

Connect the engine harness 
DJ7163Y-2.2-11 

Connect the oil temperature sensor 
DJ7013-6.3-21 

Connect the ground wire 
DJ431-10C Connect the glow plug 

@' DJ431-5C 
29A 

368

� �

8 12A 
700 

fiberglass casing fiil 
208 � E key switch 16A 3B 
138 � � 8DJ7041-6.3-21 

48 � 

J------122 
5D

1 

� � 

1

14D 
9B � � 6B 

18B � � 6C 
20C B B 29B 

DJ7171-3-21 , 

300 

50 

instrument cluster DJ7061�6.3-11 100 
Combination Switch \ 

-

DJ7011-6.3-21 

200 

300 

50 

� 
ffi 

DJ7021-6.3-11 DJ7021-6.3-21 
150 

450 

3irl � Short circuit 
neutral switch 
DJ7021-6.3-21 

Electric horn 
DJ7013-6.3-21 

2B 17A 
m fiil 

DJ7021-6.3-21 
reverse switch 

1
'50 

DJ221-4A 2 
brake switch 

1 50 

DJ221-4A 24A1 

600 

DJ7041Y-2.3-11 
Left overhead guard wire harness 

550 

50 

250 

250 

@ 

150 J50 350, 

fiberglass casing 

Reversing buzzer 
DJ7021-6.3-21 

250 ,I_ 500 \/ --- 300 123c 

150 

,, 100 
,, 

Ii 
6L 7A 

DJ211-4A DJ221-4A 
Oil-water separator 

fusible link 
DJ7011-7.8-21 

Starter 
DJ431-5B 11s 

§ dynamo 
fuel quantity sensor .,;..., } 

DJ431 _5A 

150 

DJ221-4A DJ431-8C DJ431-6C(e) DJ431-6C 

100

1£A (@) (@) Y( (B 

100 

100 

50 

JS-10-20 

central control box 

250 
350 200'250 '220 

50 300 

.22.A11sc: 

DJ70219Y-7 .8-21 

600 

Warning Light 

DJ211-4A DJ221-4A 

6J B 

rear lights 
6K 

DJ221-4A 

p-' 
"'""". 

0 
� 
(D 

p-' 
� 
� 
::::s 
(D 
rJJ 
rJJ 



,� ts 

3� �8 DJ7041-6 3-2 

Right overhead guard wire harness 
DJ7041Y-2.3-11 

�Bl 
6Al19 

700 

Connect the engine harness 
DJ7163Y-2.2-11 

Connect the oil temperature sensor 
DJ7013-6.3-21 

29A 
fiberglass casing � 

t,50 

150 

Connect the ground wire 
DJ431-10C Connect the glow plug 

@) 
@) DJ431-5C 

50 350 Reversing buzzer 
DJ7021-6.3-21 

,� �1 key switch 1' 
1 �2 

00 

� 
200 50 

DJ7021-6.3-11 DJ7021-6.3-21 
150 

3¾r/l � Short circuit 
250 

fiberglass casing 
t-------+--------�50�0 ________ \�11_---===-_:3�oio ___ __J I 23C 

N 

= 

Is� �" 9� �6E
I 150 

·� � 
0� �29 

DJ7171-3-21 1 instrument cluster DJ7061-6.3-11, 100 Combination Switch : 
28A 32A 21E 

U) DJ7061-6.3-21 
� 

200 

300 

� 
-�� 

450 

DJ7041Y-2.3-11 

50 

6F,::�, 
200 

DJ7031-6.3-21 
Electro-hydraulic directional valve 

Electric horn 
DJ7013-6.3-21 

2B 17A 
�-!,ii,) DJ221-4A 2c--

50/ brake switcgJ221-4A 24A 

150 

600 

250 

250 

Left overhead guard wire harness 

100' 

111' 

6L 7A 
DJ211-4A DJ221-4A 

Oil-water separator 

150 

fusible link 
DJ7011-7.8-21 

Starter 
DJ431-5B 11s 

150 

100 

100 

50 

Ground fuel quantity sensor wire 
dynamo 

DJ431-5A 
DJ221-4A DJ431-8C DJ431_6C(@) DJ431-6C 

100

1
:

A (@) (®) Y( @ 

250 
350 200'

250 
'220 

50 300 

DJ70219Y-7 .8-21 

JS-10-20 

central control box 

600 

Warning Light 

DJ211-4A DJ221-4A 
B 

rear lights 
6K 

DJ221-4A 

p-' 
"'""". 
0 
� 
(D 

p-' 
� 
� 
::::s 
(D 
rJJ 
rJJ 



N 
U) 
U) 

Right overhead guard wire harness 
DJ7041 Y-2.3-11 

� 
key switch �s. 

DJ7041-6.3-21 

DJ7171-3-21 , 
instrurnentcluster 

DJ?051-5t3-11 100 
Ccnnbination Switch I 

GiQ 
-�"""-" 

150 
DJ7021-6.3-11 DJ7021-6.3-21 

3!_file . .
A Ir g> Short circuit 

Electric horn 
DJ7013-6.3-21 

2B 17A 
liil [ii 

50 

15 

brake switch 

neutral switch 
DJ7021-6.3-21 

Connect the engine harness 

DJ7163Y-2.2-11 

diagnostic interface 
179631-1 

G3 13C 

Coonectthegrotmdwire 

DJ431-10C 

@ 

150 35 

Connect the glow plug 

@\DJ431-5C 

.fiberglass casing 

Reversing buzzer 
DJ7021-6.3-21 

) 200 250 I 200 300 \/ 300 
�X � 

DJ7021-6.3-21 
reverse switch 

DJ221-4A 2C 

6L 7A 
DJ211-4ADJ221-4A 

Oil-water separator 

fusible link 

Starter 
DJ431-5B 

@
fuelquantitysensorGroundwir, 

DJ221-4A DJ431-8C 

@ 

dynamo 

@ 

Warning Light 
DJ211-4A DJ221-4A 

450 150 100 50 \I 300 \I/ � �dB 

30 

DJ7041Y-2.3-11 

Left overhead guard wire harness 

JS-10-20 

central control box 

I t 14C 

rear lights 
"-i, 0J221-4A 

p-' 
"'""". 
0 � 
(D 

p-' 
��
::::s 
(D 
rJJ 
rJJ 



Right overhead guard wire harness 
DJ7041Y-2.3-11 

�� diagnostic interface 
179631-1 

�
p-'
"'""". 
0 � 
(D 

p-'
� � 
::::s
(D 

Connect the engine harness rJJ 
rJJ 

2 
key switch � 
DJ7041-6.3-21 

DJ7171-3-21 t 
instrument cluster DJ7os1-f3-11 100 

Combination Switch 
N 
U) DJ7011-6.3-21 

0-.. 

700 

DJ7021-6.3-11 DJ7021-6.3-21 

oil temperature sensor 
DJ7013-6.3-21 

29A 

fiberglass casing Iii 

150 
� � Short circuit 

neutral switch 
250 

� 
sci19d 

DJ7041Y-2.3-11 

Electric horn 
DJ7013-6.3-21 

2B 17A 
rm Iii 

DJ7021-6.3-21 
reverse switch 

. 
DJ221-4A 2C_1 brake switch _ , 5_ 
DJ221-4A 24 

2QO 

Left overhead guard wire harness 

DJ71 
Connect the ground wire 

DJ431-1oc Connect the glow plug 

@) � DJ431-5C 

.150 35 

""' 
\ fib,,+-- . 

Rovcrsfilg buzzcr 

300 

� casmg DJ7021-s_3_21 

' ,oo 

,oo 23C 
6S 

6L 7A 
DJ211-4ADJ221-4A 

Oil-water separator 

fusible link 

DJ7011-7.8-21 

Starter 
DJ431-5B 

@ 

JS-10-20 

central control box 

fuelquantitysensor :
imd 

DJ221-4A DJ431-8C 

18A -
@ 

50 

350 

22A!� 

DJ70219Y-7.8-21 

dynamo 

220 

Warning Light 
DJ211-4A DJ221-4A 

/'�4c 

rear lights �
221-4A 

6K 
DJ221-4A 



N 
Ul 

-..) 

Right overhead guard wire harness 
DJ7041Y-2.3-11 

2 
key switch 16 3 

DJ7041-6.3-21 

300 
DJ7021-6.3-11 DJ7021-6.3-21 

Connect the engine harness 

Connect the oil temperature sensor 
DJ7013-6.3-21 

fiberglass casing 
29A 

u 

DJ7163Y-2.2-11 

diagnostic interface 
179631-1 

100 

G3 13C 

Connect the ground wire 
DJ431-10C 

150 35 

Connect the glow plug 
@ DJ431-5C 

\ fiberglass casing 
Reversing buzzer 

DJ7021-6.3-21 

200 50 
318 g_ ....._ ___ 25_0 _________ 2_0 _0 -----�----3_0 _0 -----�----- � 3�00�--------<23c 

DJ7171-3-21 
instrument cluster 

DJ7061-6.3-21 

1C 5B 
6 9 

DJ7041Y-2.3-11 

450 

'g> Short circuit 

23D 
6H t--+----------< 

28 

DJ7031-6.3-21 
Electro-hydraulic reversing valve 

Electric horn 
DJ7013-6.3-21 

2B 17A 
u u 

50 brake switch 
DJ221-4A 2C 

DJ221-4A 24 

Left overhead guard wire harness 
DJ7091 Y-2.3-21 

6L 7A 
DJ211-4ADJ221-4A 

Oil-water separator 

fusible link 
DJ7011-7.8-21 

Starter 
DJ431-5B 

150 

100 

100 

JS-10-20 

central control box 

fuel quantity sensor Ground wire 

DJ221-4A DJ431-8C 

18A 
100 

250 

22 15 

dynamo 
DJ 31-5A 

DJ431-6C 
@ 

DJ431-6C 

@ @ 

200 

600 

Warning Light 
DJ211-4A DJ221-4A 

6J 

rear lights 

6S 

/ 4C 
/. DJ221-4A 

,, 

DJ221-4A 

Anna Huff
Rectangle

Anna Huff
Rectangle



N 
Ul 
00 

" 
µ:J=Electnc horn 

��� 
er supply 

in 

n 
I I 

l 

Electric horn 
F oot brake switch 

Light switch 
0 

! u
ii n n 

i 
3 

u

r &' ! 
p: s· � 
3 It-

i I· 
4 

"" S' �- � 
q ��
i a H '< = 

8 

I 

i [ (I � rrTg ;;- s· � ; � � � [ � I» 
o· .... 5· ct. S- � 
::, 

., g 8 [

('l g 

I 
� � � I!!. ,6 

Direction switch 
� Rightsteering Widthlarnp headlamp 

� 
bl 

VF QJ HT KD GR 

00000 

r1 
TI 

l�l11m111111111111 1���1 1 1 11,
7 

Oil-wate r se paration alar m switch ----;1-----------------------------------0-i
-
l
-
te
_
m
_
p
_
e

_
ra
-
turo--e :e ns or -&

,& 

>'! m ......... ➔H_tt.7..t.::..t"t".:=i�.j++�r-
--i-..,+---,+----_--1+_...,+_...,+-➔t-----➔t----_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_-_.t---+---I---� Fusible wire Scram switch 

--------:0,_�--, 

l 
1 

1¥;:>=e;.=""'-'."'•werrnppl· 

t 

Seat switch 
Lift the solenoid valve Electric blanking Tilt solenoid valve 

dLIJ I I I I I I I I I ker�m$soleno1dva1±9 o-

Oil pressure switch 
I I I I I 11 -:>--o--

water temperature sensor Preheat plug 

�-ft
4 'R 

d�m o 

3-9 e
atr

e
l1y1i!lllalout 

._________. 1 I I I I 
Warning light 

.-----------4--1 QQeft�teerin' ,_____-----J@i 
I �� 

I l�m-H�ll�I 
___ _____J_Lllff:

✓ 

™�I I 11 �light 
�erever,ebuzzer .__ ___________________________________________ ____.. 

1·1·1 

tTI � (D () ���-() 
rJJ. 

'---< rJJ. � (D 
a 

Anna Huff
Rectangle

Anna Huff
Rectangle



Gambit 8800-W2 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30G2-00700 Cable (+) 1 

- A30G2-80900 Cable (+) 1 

3 A30C2-00800 Cable (-) 1 

- A30C2-00801 Cable (-) 1 

- A30C2-00802 Cable (-) 1 

4 A30B2-00900 Fused link wire 1 

- A30C2-80900 Fused link wire 1 

5 DT03G-YG262SY Fuel sensor 1 

6 GB/823 M5X 12 Screw 5 

7 DT04G-12WD2 Head lamp ass'y 2 

8 DT04G-12ZQX Front combination lamp 2 

9 A30C2-00400 Left head guard harness 1 

10 A30C2-00500 Right head guard harness 1 

11 A30C2-70200 Combination instrument 1 

- A30C2-70300 Combination instrument 1 

- A30AE2-70100 Combination instrument 1 

12 GB/T5783 M6X35 Bolt 4 

13 GB/T96.l 6 Washer 4 

14 A30A6-00008 Bushing 4 

15 DT02G-JK802 Integral switch 1 

- DT02G-JK804 Integral switch 1 

- A30C2-60400 Integral switch 1 

16 DT09G-DL124ED Electric horn 1 

17 GB/T5783 M8X20 Bolt 4 

18 GB/T97.l 8 Washer 4 

19 GB/T93 8 Washer,lock 4 

20 A30C2-10300 Box 1 

- A30C2-10400 Box 1 

21 GB/823 M5Xl2 Screw 4 

259 



N 

0\ 

0 

Light switch C 
:i ;r H "ill .,. 

I headlamp � 
Start switch �- i' • • j � � ! S' I;' "" -;--- -- --

__fv>(_ 

� 

; 'W I i i � it "" g � ; t � ii'. i ! 1-g n si 

l'<YI 
� - • r • , i • • i, •• · • a • 

__ � 
I [ [ • g ! ![ ! ' i: i

,.... ::t 

,_. n e,. 

I" 0"''" � .. i •· i

'j"i' I 

" • 

n 
+==l==t::-t--+--+-- - -_L- I

14 15 

" 
� Electnc horn 

)=�� 
1-1 

• • 
ly 

1-2 
1-3 
1-4 

1-5 

1-6 

w 

M 
1-9 

1-1 

l 
Fuel sensor Foot brake switch 
r� 

Direction switch � Right••"'•• Widthlamp headlamp 
�� 

VF QJ HT KD GR 

00000 

r1 
TI 

7 

Oil"water separation alarm signal Oil temperatur� sensor ,& 
,& 

1-11 

� � ._L.._tt�..t.!:".:t�=tt:1H-+4"..::::..j:"<.:+�..:!"�..::::..::::-t..::::+.:"+-t�..::::-t..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::..::::--=!--'----I---� Fusible wire Scram switch 
� N 

] � 
� N 
0 H 

! N 
� u 

b M 

Seat switch � lift the solenoid valve ilt solenoid valve Electric blanking 

� 2-10 

u �:::� -
2-14 

2-15 ffi-f 11111 11 I 11 Y 
� 

2-16 � � �
M 
H 
M 
H 
M 
H 

3-10 

Oil pressure switch t----­--0--o-Water temperature sensor Preheat plug 
� I Warning light 

.------t-Y'�ffi� 

.____ ___ & 

I l�d�amp 
�akellight 

----------:0,__'-l� 

�-ft

d�o 

tt� Q9wi,lamp. 
� 

1·1·1 

✓ ::.h=s
'----

-----========�I l rr � I I 

tTI � 
(D 

() �� �-
() 

rJ.J. 

'---< 
rJ.J. � 
(D 

a 

Anna Huff
Rectangle

Anna Huff
Rectangle



Gambit 8800-W2 
Electric system 

Item Part No Description Q'ty Remark 

22 A30P2-01200 Rear lamp adapter 1 

23 DT09G-DJB12B Back buzzer 1 

- A30C2-80500 Back buzzer 1 

24 GB/T5783 M6X20 Bolt 1 

25 GB/T96.1 6 Washer 1 

26 GB/T93 6 Washer,lock 1 

27 GB/T6170 M6 Nut 1 

28 DT04G-LTD152 Warning light 1 

29 DT05G-JK205A Brake switch 1 

30 A30G2-80100 Cabinet harness 1 

- A30G2-80200 Cabinet harness 1 

- A30G2-80300 Cabinet harness 1 

- A30G2-80500 Cabinet harness 1 

31 180� Belt clip 15 

32 DT03G-Rl/2SY Temperature sensor 1 

33 DT03G-WG409SY Water temp sending unit 1 

34 A 70S2-00900 Emergency power off switch 1 

35 A30P2-00800 Tri-color taillights 1 

36 A30P2-00900 Tri-color taillights 1 

261 



N 

0\ 

N 

DJ7021-6.3-11 
connect warning light switch 500 

Lights, turn switches 
DJ7061-6.3-11 100 

Connect the right light cable 
DJ7021-6.3-21 

5 � 

5 � � 14 

9 � � 6 

18 � � 6 

9 20 � � 29 

DJ7171-3-21 

J(c-A I ... )� 

10 

100 
100 � 100 

117 
Hom switch 

DJ7011-6.3-21 
50 

key switch 
DJ7041-6.3-21 

250 200 12 
16 15 24 DJ221-4B"Z ,' 50 

Foot brake switch: 
I 

I 

17 
\ DJ221-4BL 
3 

20 

300 

Neutral switch 
150 

DJ7021-6.3-21 Reverse light switch 

150 

Connect the left light cable 
DJ7041Y-2.3-11 

450 

600 
100 

50 

AAi!PA 13 2 .17 

DJ7013-6.3-21 DJ7013-6.3-21 

DJ7011-6.3-21 
Starting motor 

27BI 

250 
100 

25 

20 

30113 
10 
�4 

FS2 
DJ7163Y-2.2-21 

00 

preheater 
DJ431-5C 
w 

Oil temperature sensor DJ7013-6.3-21 
29 Glass fiber bushing 

Glass fiber bushing 

550 

650 100 

400 

The reverse buzzer 
DJ7021-6.3-21 

600 

12B 
DJ7011-6.3-21 Fuel cut-off valve dynamo 

DJ7022-6.3-21 (waterproofing) 

150 

50 

Oil-water separation 
DJ221-4B DJ211-4B 

6 

100 

100 50 

DJ431-5C DJ431-6C � 
9 / �.,,,.,,, ... 

Oil pressure alarm switch DJ7011-7.8-21 DJ7013-6 3-20 
15D 

250 

8 

150 200 100 

50 250 

300 300 Glass fiber bushing / 600 

@ 6D 

Warning light 

1 oil capacity sensor DJ431-1 0C ((�� 
J I I I 1 27127 � DJ221-4Bectgroundwire} � 

FS3 
JS-10-21 

FS1 JS-12-21 

Water temperature sensor 
DJ431-4C 

14 

6A 

1 

24 

Rear light 
DJ221-4B 

p-' 
"'""'· 

(D 

p-' � � 
::::s 
(D 
rJJ 
rJJ 



N 0\ w 

Light switch 

lototo 
lumpJ•I I I I lo+Q 

·-watersepm· 

� 

� 
����������:::�- L+-���������������i����������������1�������1��������1�����=�==��� 

nmn 
" 

l.P= Electnc hom 
Hom switch 

�
---

0-
Foot brake switch 
,---0--. 

¥sensor 

TI TI 

14 1-5 ,, 
%&oil temperature sensor 1 -7 ,. 

I� 
1-10 � 2-2 �.:-·"�'':;::::,,,, 8 2-J Headligb.tnhy lpulpOWS"supply 

"'S 2-4 Llti OWS'SU! 

8 ;; �ootti e 
o
w.so .....-4 2-10 lnslrum.111.lOWS'SU 

t'.S 2-11 
"'S Mlinsneptive 

CJ ;:;: :::Z':'m:�� 2-16 
Preheat 

3-1 liug 

�� 11 ug 

1-,'-HI-I-( rr11-+1-r-i1-rr-r--+1----+-----..:.:'%,:.Ile=;utral switch 
Ti �rfvlerse switch 

, °I 

� 
Preheat plug 

Water temperature sensor 

;! I �=4=";i&" � � � •=,-•,. , -mppl 

[9B- I __ :J_________ "·--

�, ,

I I ! ---------w�

""-

------------:19t 

uielight 

Electricblanking l
Electricblanking l 

Fusible wire 

Starting machine 

2 . 
�l 

dynamo 

7 

'li7 

�+I I IIF� 
�

re

..,nebu=r�----------------------------------------------

!�!

tTI� 
(D 

() �� 
�-

() 

rJ.J. 

'---< 
rJ.J. � 
(D 

a 

� N 
� w 
�
+::,.
� 
v-. 



Gambit 8800-Y2/Y3/Y 4/Y 5 
Electric system 

Item P art No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30C2-10100 Box 1 

3 GB/823 M5X6 Screw 4 

4 DT04G-12WD2 Head lamp ass'y 2 

5 DT04G-12ZQX Front combination lamp 2 

6 A30P2-00800 Tri-color taillights 1 

7 A30P2-00900 Tri-color taillights 1 

8 A30P2-01200 Rear lamp adapter 1 

9 DT04G-LTD152 Warning light 1 

10 A30C2-00400 Left head guard harness 1 

11 A30C2-00500 Right head guard harness 1 

12 A30G2-00700 C able (+) 1 

13 A30C2-00800 C able (-) 1 

14 A30B2-00900 Fused link wire 1 

15 A30C2-00300 Harness 1 

16 A30H2-00200 Engine wiring harness 1 

17 180ru! Belt clip 15 

18 DT05G-JK205A Brake switch 1 

19 DT09G-DJB12B Back buzzer 1 

20 DT09G-DL124ED Electric horn 1 

21 DT02G-JK802 Integral switch 1 
- DT02G-JK804 Integral switch 1 

22 DT01G-ZC108 Combination instrument 1 
- DT01G-ZC108W Combination instrument 1 

23 GB/T5783 M6X35 Bolt 4 

24 GB/T97.1 6 Washer 4 

25 GB/T93 6 Washer,lock 4 

26 DT03G-Rl/2SY Temperature sensor 1 
- DT03G-WG430 Temperature sensor 1 

27 DT03G-YG262SY Fuel sensor 1 

28 DT03G-WG430 Temperature sensor 1 

264 



N 

0\ 
Vl 

Right overhead guard wire harness 
DJ7041Y-2.3-11 

� 
� 

Oil temperature sensor 
DJ7013-3.3-21 

29A 
Glassfiberbushingfu 

Starting machine 
DJ431-5B 

20B14 
�� ��:�:���

h
� 

1700 

� 

13C @ 

�1 

13B � � 

� �)2s 

� 

1
300 

5D

LI

8 14D 

9B � � 6B 

18B � � 6C 

20C � � 29B 

-�-
□J7171-3-21 

10B 1A 2 

DJ7061-6.3-21 

50 

150 

20 

300 

w 
rn 

150 

DJ7041Y-2.3-11 

DJ7021-6.3-11 DJ7021-6.3-21 

3181 ra . .'fil> Short circuit 

� 
200 

28 

DJ7031-6.3-21 
Electro-hydraulic reversing valve 

Electric horn 
DJ7013-6.3-21 

2B 17A 
liil [u 

DJ221-4A 3B 
50; brake switch

0J221-4A 24 

150 

550 

200 

50 

200 
250 

450 

fusible link 
DJ7011-7.8-21 

Oil-water separator Preheat plug 
7329-3023(DJ3021-2.3-21) 

25 
D�5C 

Glassfiberbushing 

200 500 
25 

100 

300 
30 

Flamewtsolencidvalve 

.250 

Watertemperaluresensor 

DJ431-4C 

@ 

500 

DJ7021-6.3-21 

� 
6 

10 

Warning Light 
DJ211-4A DJ221-4A 

450 600 150 \I 100 50 �I 300 300 400 � �-.:3B 

100 

50 

rear lights 
6M 

DJ221-4A 

Left overhead guard wire harness 

JS-10-20 

Central control box 
JS-12-20 

p-' 
"'""'· 
0 
� 
(D 

p-' 
� 
� 

::::s 
(D 
rJJ 
rJJ 

Anna Huff
Rectangle



N 

0\ 

0\ 

Light switch 
::� .. t::I lofol l°t°I ECU controller Dashboard Direction switch ,----------------7---.----- Start switch J t C, § � [ B. I I Ii t � � � � i i � § I mm"· -----------------------, 

1 Leftste W1dthlamp: 2 t:::-1:�t:l§��§j ; � ! ; ; I I!! � � � N N N N ! I i 5• """"' f w;,.,1,mp Right.,..,, headlamp , 
!_ ___ J 0:F .__� .... � .;_-+-···:=:--l� """.....,,,,;:;_ ..,."""',..,.'"""'..,..,..:::...,+.�::.a i 

I Hu u, P rZL 1H1L, I -
i - VF OJ HT KD KD i _____ _____ ___ r@iJ

Electric horn 
" 
l,D== Horn switch r-c----�-�1 2 C 3 e 4 trol 5 iyl 

6 lyl 
7 ccpowcrsupplyA2 
8 supply 9 I Brake light power supp!v11===== 1 1 1 

� 1 .r:i 1 
] 1 pply i::= 2 0 21 0 2 "o;l � � 2 
c3 � 2 

�F==c..e=="--31 3 3 pply 3 pply 3 pply A Blglowplug 

The reverse buzzer 

E59 E3130131 E67 E48E50E71E49 E68E40 E41 E38E37 E17 E16E51E44E63 

:����;v:c�:::c:□-1
! sensor 1 sensor 2 : ---accelerator ___ _J 

I� � Oil pressure sensor Debug port � B C D E F 
Oil temperature sensor .....L Fuel sensor -=-� �----+--+--+---------;D+ B+ B-dynamo 

Fusiblewire( 60A) 
rr --+--+--+--+-+--+--+----------+--+--+-+-+--+-------B-ra_k_,e2� 

r--r--------r-- B+ 1 I 11 I I I l••mtms�� 11 11 I I I Starting motor 

� (+) Preheat plug -:!:- Warning light switch 
-

'---+------c 0-

battery 
80AH/12V 

Warning light 

m 
� (D 0 � � �-0 rJ.J. 

'---< rJ.J. � (D 
s 

Anna Huff
Rectangle



Gambit 8800-YN2 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30P2-01200 Rear lamp adapter 1 

3 DT04G-LTD152 Warning light 1 

4 DT05G-JK205A Brake switch 1 

5 DT09G-DJB12B Back buzzer 1 

6 GB/T5783 M6X20 Bolt 1 

7 GB/T96.l 6 Washer 2 

8 GB/T93 6 Washer,lock 1 

9 GB/T6170 M6 Nut 1 

10 A30PP2-l 0 100 Box 1 

11 GB/823 M5X 12 Screw 4 

12 DT09G-DL 124 ED Electric horn 1 

13 GB/T5783 M8X20 Bolt 4 

14 GB/T97.l 8 Washer 4 

15 GB/T93 8 Washer,lock 4 

16 DT04G-12WD2 Head lamp ass'y 2 

17 DT04G-12ZQX Front combination lamp 2 

18 A30C2-00400 Left head guard harness 1 

19 DT02G-JK802 Integral switch 1 

- DT02G-JK804 Integral switch 1 

20 A30PP2-70100 Combination instrument 1 

21 GB/T5783 M6X35 Bolt 4 

22 A30A6-00008 Bushing 4 

23 GB/T96.l 6 Washer 4 

24 A30C2-00500 Right head guard harness 1 

25 DT03G-YG262SY Fuel sensor 1 

26 GB/823 M5X 12 Screw 5 

27 A30C2-80900 Fused link wire 1 

28 A30C2-80800 Cable (+) 1 

29 A30C2-00800 Cable (-) 1 

267 



N 

0\ 
00 

Light switch 

lofo+o 

RI 
ECU controller Dashboard Direction switch ::--------

:::
�-�=�

] :Lmroh 

ummum J!"!_!"!-ffl I �!J�l :-·==-:=-����] 
z Yz z d s V �4 � 7"i E59131;,;;\�E48E;E71E49E68E40 EffE38E37 E17 E16E'JE44Et 

Electric horn 
" 

l,D== 

Horn switch 
r-c--

� arter 
arter 4 IECUpower-control 5 IECUpowersupplyl 6 IECUpowersupplyl 

� l�!:��:�e::
1

vowcr supplyA2 

g llliilceughtpowersupplv 
wm:�:"!.0,7:i 

j 1 uppy 
...... 1 
0 1 
1§ 1F.c-=e;c=�-�

� )1=-=--==+-v 

� �1 Cl) 2 u � 2 
��-�..,........,. 2 
� i-;;;;;==:;,,::L �1�==..--a-3 pply 3 pply 3 pplv A PowersupplyBI+ 

The reverse buzzer 

r;:::\:�;;;J accelerator 

I� � 
Oilpressuresensoc Debug port 

� B C D E F 

Oil temperature sensor 
� Fuel sensor -=-

� 

�-----+---+--+----------<D+ 
B+ B-dynamo 

Fusiblewire( 60A) rr --+--+--+---+---+---+--+----------+--+-+-+-+--+------B-r_ak_,�� 
r--r--------r-- B+ 

1111 I I I IStutingc�i 
11 11 I I I Starting motor 

(+) Preheat plug -½ Warning light switch � battery 
-

'---+------o 0-

Warning light 

80AH/12V 

tTI � 
(D 

0 �� �-
0 
rJJ. 

'---< 
rJJ. � 
(D 

s 

Anna Huff
Rectangle



Gambit 88000-YN2 
Electric system 

Item Part No Description Q'ty Remark 

30 A30PP2-80100 Vehicle harness 1 

- A30PP2-80200 Vehicle harness 1 

- A30PP2-80300 Vehicle harness 1 

31 180 Belt clip 1 

32 DT03G-Rl/2SY Oil pressure sensor 1 

33 A30PP2-60100 Accelerator 1 

34 A30P2-00800 Tri-color taillights 1 

35 A30P2-00900 Tri-color taillights 1 

36 DT03G-Rl/2SY Temperature sensor 
1 

269 



N 

-..) 
0 

Right overhead guard wire harness 
DJ7041 Y-2.3-11 

key switch � 
DJ7041-6.3-21 

300 

� 
� 

700 

DJ7021-6.3-11 DJ7021-6.3-21 

accelerator 

AMP:174262-2 

Neutral switch 500 
DJ7021-6.3-21 

200 

ehicle ririn� Detect port 
lharnesspins connector pins 

protective cover: 0441004 
terminal : 012C701 

� 
� 

250 

200 50 
10C 10 . . 

150 ffi I> 
m A 

Short ClTCUl t 
) 

200 V 100 200 700 
� 

DJ7163Y-2.2-11 
50 

100 

DJ7011-6.3-21 

200 

150 

450 

DJ7021-6.3-21 
reverse switch 

brake switch 
DJ221-4A 38 

300 

Debug port 

E12 

100 

E81 A2 

400 

450 

fusible link 
DJ7013-7.8-21 

150 

DJ431-10C 
Ground wire 

Starting machine 

150 

DJ431-5B IEh 5A 

8 
fuelquantitysensor wire 

DJ221-4A DJ431-8C 

100 
18A 

@ 
150 

100 300 

6M 
DJ7021-6.3-21 

Reversing buzzer 

dynamo 
Warning Light 

DJ211-4A DJ221-4A 

p-' 
�-

("t) 

p-' 
� 
� 
� 
("t) 
rJJ 

rJJ 

200 

23B 

300 

1C58 
6C19DI 

DJ7041 Y-2.3-11 
Left overhead guard wire harness 

300 

= 

1473244-1 

200 

DJ7013-7.8-11 

0 1 

l
f----J

l2s�
,.........._

l23�
,--L-,

I :  l
r-'--T-

)
--'--T-

+
-'-r--'

:
01 6

:E
-r-'-

l+
-r-'-

I: I
,.__

: __,I: 1111013 
024 

AMP35P:776164-1 

6J 
DJ221-4A 

Anna Huff
Rectangle



N -..) � 

Start switch � -g I 
H 

!
'ii i 1 

§ 
"j � � 

6 § 
-� 
'i3 
s .s -, u-� 

ii '€J bO '8 � 

-I
-= � Direction switch 

OFF . . . 1 headlamp Left steering Width lamp l head!� LF, w w : 
z 3 14 15 16 i 

rmvf@tO I l�I f\6/"T\U f\<'.Y 
....N\.... ....N\......... Left_ 

lampIIOH{) lotO 1 � 2 3 4 5 6 7 8 9 10 1 1  12 1 

I I 

�- .Q!:Q. I - I - I L..11� '6'==-+ l
.._

--:...--:...-+�I� '6'�=-4 J_ '6'_+-' eleermg OFF oH-o I I I ....__.V __ F....._0::-:J._H�T"'.""'."K�D �GR 
9 

Zz Yz VZ Vd Vs VD 
( ) ( ) ( ) Q ) 9 , , - _?_?_0_9 ;5 i l : 

I r1 

Ulrl 
li f ! j
I i � .s � ol .8 ;:;; Ri�htste, "dthl headl 

"- L! 

1, Electric horn LJ 

Hom switch Foot brake switch fJ:��;o�J7 
J "'7 

�

...a...
o-

l

...a...

o----_
_ 
-n -t-+➔·t-t-t·+➔,- - - - .----- -- -----, ! ; �: , Intermediate relay r ! :�: 

I 
--- L ,__ 

-
-

- - ----- --
____ .J I L..___J 

: 
Waminglightpowersupply 

: I 

p

ackannre 1:� Warning lil!lll ower SUPPIV 
L.. L.._ -_ -_ -_ -_ -_ -_ -_ -_ -...r-..r-+ -++ -+➔-t-�t, L ______ .J 1-3 lsw':���:iN 

L_ ___________ --, 
1:� � utoN Oil temperature sensor] 1_6 Ant1-restartswttch 
1-7�supply 

'-7 
1-8�supply 

1
11� �.:W"';.,,;"::.,m I Fusible wire Scram switch 1�11 ::,:-,�:•�i:alin 1 11 

U..----i-+---i--+--+---f----------t--1----7 --=--,.,___ 1-12Null I L--+++-t--t-➔----t-r-- _...._ 
B i ti�:��:

L_ L  11..=-::±=-±=-=-=-:t=-=-=-=-t=-=-=-=-=-=-=-=-:;;;:;-;;,;=-=-=-=-=-=r==::::-r::::::_:1+---+-----1--t--t---,-11---� c 

_ _ 

o 2.4,,,....,....... 
:,�t sw-1tch Startmg machme � 

2-5�: -1-+----1--i--+--+--+-+----t---.-----,_,. � 

n 
1 � o t� �g Lift the solen��valvej 2 . "o;l 2=91He81Ji!!l!f �ower supply 

[ Tilt solenoid valve [ 
"'7 ..L L 

O 2 8 Lift tilt lock oulnut 

� 

� � 2-10 �:hl,witc:::::i:
l 

::r:l�+=----�-�!---,... -+-f- _- _- _- _-+-r _-_-_-_- _-'--=-=---=-=-h.J'oE-;.,�����-
L..-+----------i 

-8 
i-"ii �=ti:::::::;:00�wersunnlv I 

-��
.,

�� r l'--+--�---, 
4 

� 

I ([) I 
rn ��!o:'::::;lv 

I � "C..:

t

•ult ____ 1ow .. ,-- Water --- dynamo 

l 

--ACT - --SW IGN-B;---ACT PLY dynamo 12V(80AH) 
2-1 5Backiru,liJilit 

d,.,.nos,s P"''"" tanperabm, PWR 

1 

23!1 Forwardrela sionalout J 
� hght ,1...,..,..,,1 ,on,or -3_2 om nnwer sunnlv 

VIC INFO/PEDAL VIC 3-3 �:: �:c-1atiu:'
rt 

Power Power POWER 3-4 Null 
source s,gnal 1 GND 1 source s,gnal 2 GND 2 

Gnd1 Gnd2 _ 
�=��•ionalout i I 1 

2

1 � � -3-7 �onalinwt 

_ _ 

I 
'§7 �:g�•Y.•ignaiout Wammghght !: 1 : 3-1(f--- Af'L . _81 1 ·' . � -19\- L..._ 

________ 
--1'6'._7 

� i R1�ht steenng '<Xe_· 't ste¢ring : 
$$: 

i 

hmp ---�!��%-i -� : 

I '<Ymake li11:ht : 
ff' 

! i n{light ,;7 � : 

I I '¢/Bi ckink light 
1 ' I ----- bh�e_!:b�uz�z�e:_r ____________________________________________________ _ � 

tTI � (D () M­� 
�-() rJ.J. 

p '--< rJ.J. M­(D 
s 



Gambit 8800-R4 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30AE2-10100 Box 1 

3 GB/823 M5X 12 Screw 4 

4 DT04G-12WD2 Head lamp ass'y 2 

5 DT04G-12ZQX Front combination lamp 2 

6 A30P2-01200 Rear lamp adapter 1 

7 DT04G-LTD152 Warning light 1 

8 A30C2-00400 Left head guard harness 1 

9 A30C2-00500 Right head guard harness 1 

10 A30C2-00800 Cable (+) 1 
- A30C2-00801/2 Cable (-) 1 

11 A30C2-80900 Fused link wire 1 

12 A30AE2-80100 Harness 1 

13 180� Belt clip 15 

14 DT05G-JK205A Brake switch 1 

15 DT09G-DJB12B Back buzzer 1 

16 GB/T5783 M6X20 Bolt 1 

17 GB/T96.l 6 Washer 2 

18 GB/T93 6 Washer,lock 1 

19 GB/T6170 M6 Nut 1 

20 DT09G-DL 124 ED Electric horn 1 

21 GB/T5783 M8X20 Bolt 1 

22 GB/T97.l 8 Washer 1 

23 GB/T93 8 Washer,lock 1 

24 A30C2-60400 Integral switch 1 

25 A30AE2-70100 Combination instrument 1 

26 GB/T5783 M6X35 Bolt 4 

27 GB/T96.l 6 Washer 4 

28 A30A6-00008 Bushing 4 

29 DT03G-Rl/2SY Oil temperature sensor 1 

272 



N 

-..) 
w 

Light switch 

Start switch 
range I • I I I I 1-1-I 

� � ·! j 
g> 8 
"j "j q 

-§, ;a 
1

Direction switch 
""""''"'wOih1am, � 

L..-l'--'::._�-�.:c__..__::_� � 

Loft 1•.,.a+o 

s toorm�lloto 
-[mfoRo 

1 

� 

1 
H 
H 

I 

's I 
H 

'Ii ;a � .s .s 

j 
.s 

) 
-i � ,t .5 .a .s -

0 
g � 

Rightsteering Widthlamp Headlamp 

� � 

,... 
V 

Electric horn 

Hom switch 

�

...c...

0-

� 

� Warniru! lil!ht power supply 
1-2 tartrola Sll!lllll!Il 

t��ON 
1_5 swswitc•InnutON 

1-6 Anti-rostartswitc 
1_7 

�
oworsupply 

1 _8 am ow supply 
1 _9 am now sunnlv 

1-10Forward rolavs;•nalin 

nfr�
Ll 

Foot brake switch 

r� 
r 
I 
I 
L-1+-

4 

��???? � I I 1 I I 

-•---1-----�--.... -----. 
I 
I 
I 

_..,_ .... _____ ,. __ .., ____ J 

10 11 

Fuse box r------, 
I 10A I 
1r---71 

: �: 
I!�: 
1--C:::::::::::: I I 
I I 
L ______ _J 

12 13 14 15 16 

VF OJ HT KO GR 
)OOQQ 

fl 

LJ 

'9 
! Intermediate relay 

Oil temperature senso� 

� 

� t� 1 ::�:�;,:\:�i:al in l I
� 

I I I \ 
Fusible wire Scram switch 

,r:, 2_1 Null 
0 2_2 �goal out L.:::: U 

I 
_L-.J 

-

.)::j 2_3��alout
I S 2-4Prohoat lu 

I 
B 

� �:�1n 
::,�swncn 

c 

c:,s 2-7 p oat u 
"� 

I St rt h 
• 

.)::j 2-8 Lift tilt lockout ut Lift the solenoid valve n 
a � mac me 

� /16�::::!
1 + 

2_11 Li•ht sw1tmto owor 
] Tilt solenoid valve 

� 

,----1.-< -

2-12 �:�/:�=:ii�:;"'.:worsunnlv I •-• 
I 

"\7 1... L 

2-131nstrumont oworsunnlv T ��len��

�

ve ~r 
i�� t��:;or_

suoolv T � 'C.: Fi°ult _____ 1_ 1---.;,,.,------ --- __ __l _____ ------------ -
4 

� 

3_1 Focwardrolavs12nal out T 

t 

=• dynamo L

l 

ACT SW IGN B+ ACT PLvl dynamo 

t� �:si:: ::iv :;
"'

" ::
m
:,.. ::::•- PWR 

3-4 Soatmd1cat1on VIC INFO/PEDAL 

3_5� 
VIC 

3_6 Backrolavsianalout Power Power POWER 

�-;�alinnut 
sore s1gna!I GND I so

!ro s1gnalz GND2 
Gnd1 Gnd2 

�
:9�ysignalout • • 

I I I I � 
� �-

Wammg hght V 

I�
- N\__ 

� I I 
I 
I 

-& 

� 
� 

i
f 

t steering 

I Le � ste➔ring 
7 

!/9\ I : 
i �i th h bp 

W�th ramp 

ijB ake 1,oht 

i 

B
i

ke �ght 

�,<kin, li•ht 
! Ba�ight 

�
-

The reJerse buzzer 
' : 

--=-

fNll 

tTI 
� 
(D 
() 
� 
� 
�-
() 

rJ.J. 

'-< 
rJ.J. 
� 
(D 

s 



Gambit 8800-R4 
Electric system 

Item Part No Description Q'ty Remark 

30 A30AE2-00204 Accelerator 1 

31 A 70S2-00900 Emergency power off switch 1 

32 A30G2-80900 Cable (+) 1 

33 A30AE2-50100 Water temperature sensor 1 

34 A30AE2-80200 Engine harness plug 1 I 

35 DT06G-JD1914 Intermediate relay 1 

36 A15G2-00210 Fuse box 1 

37 A30P2-00800 Tri-color taillights 1 

38 A30P2-00900 Tri-color taillights 1 

274 



N 

-..) 
Vl 

key switch DJ7041-6.3-21 

DJ7163Y-2.2-11 instrument cluster 
200 

JS-6-10 

300 

DJ7011-6.3-21 

Right overhead guard wire harness DJ7041Y-2.3-11 

50 

� � 

700 JS-2-10 Lift the solenoid valve JS-2-20 

Accelerator (with)engine) 

90 Glass fiber bushing /oil temperature sensor � Short circuitrffl 150 @ 100 400 ,100 / 500 DJ6.3 1/4 Red patch 
:cl;,gA 

50 

20 

JS-2-20 Warning light switch 50 
650 

JS-2-20 Tilt solenoid valve Horn relay � DJJ7051-6.3-21 
Starting machine 

g 
DJ6.3 1t4Red patch 33 200 300 � 27C 35 Fuse box DJ7031-6.3-21 Electro-hydraulic directional valve Electric horn Intermediate relay 250 DJ6.3 1/4illl!l�*2DJJ7051-6.3-21 

250 15 15 

JS-3-20 
100 

150 

Fusible wire DJ7013-7 .8-21 
15 

100 

t::J::')\ 300 � 50 

� 
@ 

Back armrest switch DJ211-4A DJ221-4A 
6P 

150 

Ground wire DJ431-8C 
® 

350 

dynamo 
The reverse buzzer JS-2-20 
mi831

r

100 

Warning light DJ211-4A DJ221-4A 
6R 

Short oUCui- �F1 C rg� 200 450 300 300 150 100 50 200 300 300 100 DJ221 
JS-3-20 JS-3-10 Handbrake switch 300 

� 1C 5B � DJ7041Y-2.3-11 Left overhead guard wire harness 

100 100 
50 

JS-10-20 Central control box JS-12-20 

Rear light 
:GBJJ short circuit DJ7021-2-21 + Seat switch � DJ7021-2-11 

60 DJ221-4A 

p-' �-
0 � (D p-' � � � (D 
rJJ 

rJJ 

Anna Huff
Rectangle



N 
-..) 
0-.. 

Electric horn 
D=t== 

Horn switch 

r-�
� tarter 

tarter 

4 IECU power control 
5 IECU power supply 1 
6 I ECU power supply 1 

� l��:::!::::;;
1
�ower supply A2 

9 I Brake light power supply 
10IDirectionalpower 
1111..ightpowersuppl:v 

>'! 1 pply 

.8 1 
0 1 
.)::j 1 

light steering switch 
R;ght

n ,t,mng amp!• I lo+o 

OF 

ECU controller Instrument panel 

I� � 
Oil pressure sensor 

Debug port 
� 

B 
C 
D 
E 
F 

I I I I I I' I I 1111 I 
Brake�� 

Direction switch 

r©ll 

Oil temperature sensor 
� Fuel sensor -=-

� 

'------+--+--+----------iD+ 

B-
B+ 

dynamo 
Fusiblewire( 60A) 

§ 1 ;������--+4�+t�=j�=t�=�±=t==t==================ifff==================i�=======================r�f=======�- 1,�"""'-'==-=='-=�----r-----rr--

� � Cl) 2 
u � 

2 
2 
27lheadlightswitchsignal 

����:: :::�; 30flgniti0Il switch power supply 
31iECUPowerB2+ 
32IECU Power B2+ 
33

1
Ignitioo •

e
ng power supply 

34 Ignitions ·ng power supply 
35 Ignitions • ·ng power supply 
AIPowersupplyBl+ 
B[Preheat_!)ill£ 

Bfake light 

Batng ligh 

Preheat plug -½ 
Warning light switch 

-

'---+------a 0--

� 

Warning light 

_ffi 
battery 

80AH/12V 

tTI � 
(D 

() ��
�-

() 

rJJ. 

'---< 
rJJ. � 
(D 

a 



Gambit 8800-D3 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30P2-01200 Rear lamp adapter 1 

- DT04G-l 2XH8 Rear lamp 1 

3 DT04G-LTD152 Warning light 1 

4 DT05G-JK205A Brake switch 1 

5 DT09G-DJB12B Back buzzer 1 

6 GB/T5783 M6X20 Bolt 1 

7 GB/T96.l 6 Washer 2 

8 GB/T93 6 Washer,lock 1 

9 GB/T6170 M6 Nut 1 

10 A30KA2-10100 Box 1 

11 GB/823 M5Xl2 Screw 4 

12 DT09G-DL124ED Electric horn 1 

13 GB/T5783 M8X20 Bolt 4 

14 GB/T97.l 8 Washer 4 

15 GB/T93 8 Washer,lock 4 

16 DT04G-12WD2 Head lamp ass'y 2 

17 DT04G-12ZQX Front combination lamp 2 

18 A30C2-00400 Left head guard harness 1 

19 DT02G-JK802 Integral switch 1 

20 A30PP2-70200 Combination instrument 1 

21 GB/T5783 M6X35 Bolt 4 

22 A30A6-00008 Bushing 4 

23 GB/T96.l 6 Washer 4 

24 A30C2-00500 Right head guard harness 1 

25 DT03G-YG262SY Oil temperature sensor 1 

26 GB/823 M5X 12 Screw 5 

27 A30B2-80900 Fused link wire 1 

28 A30C2-00700 Cable (+) 1 

29 A30C2-00800 Cable (-) 1 

277 



N -..) 
00 

Start switch 

Electric horn 
D=t== 

Horn switch 
r
-�

�trol '--------+-er er 4 IECU power control 5 [ECU power supply 1 6 IECU power supply 1 
� fs�::!�!1!e:�y

A2 9 I Brake light power supply 1rnDirectionalpower 11 I Light power supplv >'! 1 upplv 0 1 .r:i 1 
0 1 .)::j 1 i::= 1 � ; ........... �......,_�-��lv "' 2 � � u � 

2 
2 

Light Steering Switch l,,,dl,m,1 
:::tm¢•1 lotol lo+o 

rc;;:rTc5+o 

ECU controller Instrument panel Direction switch 

r®7 

I� � Oil temperature sensor 
Oil pressure sensor 

Debug port � 
B 
C 
D 
E 
F 

II 11111 I I I 11111 Brak�� 

� Fuel sensor -� 
'------+--+--+----------iD+ 

B-
B+ dynamo Fusiblewire( 60A) 

Ft=trll I. 1111 II � Startmg motor 
2 ,.,__ __________ _  --+---++------+---+--+--+----i--

� _ffi 
2 

� :�=="-"'----'='----- - - ------4-J 31 I ECU power supply 2 32( ECU power supply 2 3Trition ssrch power supply 341 nitions 'tchpowersupply 35 I nition s 'tch power supply A !Power supply RI+ B[Preheatplug 
W�dth lamp 

Batng ligh 

Preheat plug + Warning light switch 
-'---+------o 0--

Battery 
80AH/12V 

Warning light 

tTI � (D () � � �-() rJJ. 
'---< rJJ. � (D 
a 



Gambit 8800-D3 
Electric system 

Item Part No Description Q'ty Remark 

30 A30KA2-80100 Vehicle harness 1 

- A30KA2-80200 Vehicle harness 1 

- A30KA2-80300 Vehicle harness 1 

31 180� Belt clip 1 

32 A30PW2-50100 Oil pressure sensor 1 

33 A30PW2-60100 Accelerator 1 

279 



N 
00 

0 

instrument 

174047 -2 

Right overhead guard wire harness 
DJ7041Y-2.3-11 

DJ7041-6.3-21 
key switch 

200 

300 

50 

� 
-��

700 

DJ7021-6.3-11 DJ7021-6.3-21 
150 

1Q§I � h . .
Af 'Q>S ort circm t 

DJ7021-6.3-21 

accelerator 
AMP:174262-2 

500 

2QQ 100 

DJ7021-6.3-21 
Electro-hydraulic reversing valve 

DJ7011-6.3-21 

50 

Electric horn 

20rl DJ7013-6.3-21 
2B 6F 
lii1 [ii" 

50 

15 

brake switch 

diagnostic interface 
179631-1 

100 

K23 31B 

300 

25 

dynamo DJF7041Y-W6.3-21 

7A 6M 
DJ221-4ADJ211-4A 

Oi 1-water separation 

Starting machine 

250 

@ 
DJ431-10C 

Ground wire 

DJ7013-6-3-21 fusible link 

DJ431-8C 

200 

27B 
DJ7011-7.8-21fuel quantity sensor �::�

nd 

Preheat 
DJ221-4A DJ431-8C DJ431-6C 

18A 
@ � 

150 

100 
.250 

350 / 350 

150 

Warning Light 
DJ211-4A DJ221-4A 

6G B 

450 250 350 150 I 100 50 \I/ 50 450 350 � � 
J\:._ 23B 

300 

Gilim 
-��

DJ7041Y-2.3-11 

300 
50 

250 
50 

20 

SA 
DJ7013-6.3-21 

Low oi 1 pressure alarm switch 

20 

23 

DJ7021-6.3-21 
Reversing buzzer 

rear lights 

6H 
DJ221-4A 

K4�K441�� 

Left overhead guard wire harness·' 11"��2( :/ 'ig�g��r >:�L�
IVA

l
l l

1
<D 

36 l2sslK3 I I I �2Bl3oB 21A DJ70219Y-7.8-21 

AMP35P:776164-1 

central control box 

DJ7013-7 .8-21 

p-' "'""'· 

(D 

p-' 
� 
� 
::::s 
(D 
rJJ 
rJJ 

Anna Huff
Rectangle



N 
00
�

Light switch 
Right 

j 
..e, 

J il g: � n i ·s - � ·[ ·I ·I i- l= 

; 2 Direction switch Start switch -[ -he-adlam-p -Left-ste-ering-Wid-thlam�nn 
� � ]oosrna 

Left �I lo+o steering� 
j 
� 

.ff ep � u 
2 

1 � ·I.9 l 
i 

·5�
6 

i 

I 6 � 
10 

-= 0
"O "' 

11 12 13 

� l z� 
i 

14 15 16 

� � � rl ,;:: '6 0 .s 
17 mm f� r®il 

1 11 n½i.1 urn I I 
"-Electric horn LJ 

Hom� 
Foot brake switch �""77ensor 

1-1 
1-2 
1-3 
1-4 
1-5 
1-6 

i...c...o--------,t-, 

1-7 mppl 

1-8 
1-9 

1-10 
1-11 
1-12 
2-1 
2-2 1 

j �� 

Gasoline solenoid valve 
Fuelselectorswitch/'V'V'-

--

] �:� 
i::= 2-7 

8 ;:: "o;l 2-1 a-:-----,--------+----' 
� 2-11!-="'===="-'-- :JIIIIII I I W F-J c3 ;:; 

2-1 
2-1 
2-1 
3-1
3-
3-
3-
3-
3-
3-

t mpply 

3-1 

� Oil pressure switch 0-Water temperature sensor 
Warning light 

VF QJ HT KD GR 

)0000 

r1 LJ 
-.:::7 

Oil temperature sensor 
� Fusible wire 

Starting machine 
I 

rl 3 L 

4 'R dynamo 
---------------------------------------------------------------------- -0--.:::7 Loft,!� 

I I I j �� 

1 Afil�,re�g 

w:,:�i 1

--------------- ------------- ------ -------------------------------------------------------------------------------------------------------------

1 

I 
ltp Brak� ligJit B�g light� j I I 11 �g:gh, 

�-- . --------------------------------------------------------------------------------------------------------------------------------------------------The reverse buzzer 

,& 

I WI 
,
m

1
• 

tTI� 
(D 

() ���-
() 

rJJ. 

'---< 
rJJ. � 
(D 

s 

Anna Huff
Rectangle



Gambit 8800-R6 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30G2-00700 Cable (+) 1 

3 A30C2-00800 Cable (-) 1 

4 A30B2-00900 Fused link wire 1 

5 DT03G-YG262SY Fuel sensor 
1 

6 GB/823 M5X 12 Screw 5 

7 DT04G-12WD2 Head lamp ass'y 2 

8 DT04G-12ZQX Front combination lamp 2 

9 A30C2-00400 Left head guard harness 
1 

10 A30C2-00500 Right head guard harness 
1 

11 DT01G-ZC108W Combination instrument 1 

12 GB/T5783 M6X35 Bolt 4 

13 GB/T96.l 6 Washer 
4 

14 A30A6-00008 Bushing 
4 

15 A30C2-60400 Integral switch 1 

16 DT09G-DL 124 ED Electric horn 1 

17 GB/T5783 M8X20 Bolt 1 

18 GB/T97.l 8 Washer 1 

19 GB/T93 8 Washer,lock 1 

20 A30C2-10300 Box 1 

21 GB/823 M5X 12 Screw 4 

22 DT04G-12XH8 Rear lamp 1 

23 DT09G-DJB12B Back buzzer 1 

24 GB/T5783 M6X20 Bolt 1 

25 GB/T96.l 6 Washer 2 

26 GB/T93 6 Washer,lock 1 

27 GB/T6170 M6 Nut 1 

28 DT04G-LTD152 Warning light 1 

29 DT05G-JK205A Brake switch 1 

30 A30E2-80700 Vehicle harness 1 

282 



N 
00 
w 

Light switch 

j i = ·r J � -f 
� ..!l t I

§ i � 
8 � � � 

h j "'ii "iii ·5 J Jl;i [ ;a ..!l 
Direction switch 

[� 
Cd-���];; 

�� 

Left. llamp11 ot-to 
steenng

� 
oto 

i .ff I �� E .s �
2 3 

"iii � i 
J i 

j
.; � &! � 

4 9 10 11 

� .s 

i ·i .; 

] � iii � z 
12 13 14 15 

·i Ji 
a 1 � z 

16 17 

� 
� t� r®i! 

r, 
9 

O_NSIAR 

I, I 

"-Electrichorn LJ 

Hmn� 

�.., • .,.., .. .,or 

Foot brake switch 
i

...c...

o--------,t-, 

1_1 Startingmachine 
1-2 
1-3 
1-4 
1-5t-,-,,-,----,,...,...--
1-6-==----
1-7 wcrsupply 

H&Hf 
r -- --------

Gasoline solenoid valve 
Fuelselectorswitch/'V'V'-
Natural gas solenoid �i-1 Intermediate relay 

I i!r!Yuc 

I I I I 4 I 
VF QJ HT KD GR 
)0000 

r1 
TI 

-..:7 

1-8 
1-9 Oil temperature sensor 

1-10 
1-11 
1-121=-:,-_.._......____.. .... 

2-1 
2-2 1-::---:��..........,_put 

j ��-�-� 
.....-4 2-5 

"7 
Fusible wire 

i �:� ................... ......._ ........
8 ;:: rJI IIIIII I I q f=!: 

Starting machine 
"o;l 2-1 I-;--:-==--=-,-------+-------' 
� 2-111=-:,---'-----'-'--'-
Cll 2-1 

U 2-1 
2-1�--� 
2-1 
2-1 
3-1 

� 
Oil pressure switch 

0-­
Water temperature sensor 

I rl 3 L 3-
3-
3-
3-
3-
3-

t supply 
3_10 Hompowersupnlv 

I 
Warning light 

--------------- ------------- ------ --------------------------------- ®i -------------------------------------------------------------------

make light 1 

Backing light 

The reverse buzzer 
----------------------------------------------------------

4 IR 

d�mo 

"7 

I WI ,m11 

tTI � 
(D 

() �� �-
() 

rJJ. 

'---< 
rJJ. � 
(D 

s 

Anna Huff
Rectangle



Gambit 8800-R6 
Electric system 

Item Part No Description Q'ty Remark 

31 180ru! Belt clip 1 

32 DT03G-WG430 Oil temperature sensor 1 

33 DT03G-YG262SY Fuel sensor 1 

34 DT06G-JD1914 Intermediate relay 1 

284 



N 
00 
Vl 

20B14 

�
1
key switc 
DJ7041-6.3-21 12A 

� 1E 16A15C 

13B1 � � �B 
300 � b2s 

14D 
6B 
6C 

29B 

200 

l1,0Bl1Al2 

Right overhead guard wire harness 

DJ7041Y-2.3-11 

� -��

700 

DJ7021-6.3-11 DJ7021-6.3-21 
50 150 3-W @> Short circuit 

Solenoid valve 
DJ221-4B 

12C 

Glass fiber bushing 
600 oil temperature sensor 

550 DJ7013-3.3-21 
1----------"c::'.c 29A 

50 

. 
DJ7171-3-21 .. DJ7Q61;6.3-11 

mstrument cluster Combmat1on �1td!: 100 
Starting machine 

DJ7013-6.3-21 
28A32A21 

17B 6D 23A 

DJ7061-6.3-21 

200 

450 

300 

DJ7041Y-2.3-11 

6H I23EI 200 300 � 27C 

Fusible wire 

DJ7011-7.8-21 

Electric horn 
DJ7013-3.3-21 

2B 17A 
ul [ii] 

28 
DJ7031-6.3-21 

Electro-hydraulic reversing valve 250 

50 
DJ221-4A 3B-­

brake switch
DJ221-4A 24A 

250 
150 

600 150 

distributor 
DJ70214Y-2.2-21 

� 
12D 

200 

100 

100 

50 

Warning Light 

fuel quantity sensor Ground dynamo 
The reverse buzzebJ211-4A DJ221-4A 

wire DJ7021-6.3-21 
DJ221-4A DJ431-8C DJ431 DJ?D21A- DJ431-8C 

� 
6N B 

18A -6C�6.3-21 23D 

100 m (@) �@J rrFlil (@) 6M 

50 300 

n 

8A 
DJ7013-3.3-21 

Low oil temperature 

n 

9A 
DJ7013-3.3-21 
Water temperature sensor 

100 

300 

rear lights 

Left overhead guard wire harness 

JS-10-20 
central control box 

JS-12-20 

6P 
DJ221-4A 

p-' 
�-
0 
� 
(D 

p-' 
� 
� 
� 
(D 
rJJ 

rJJ 

� 

� 

� 

?O 

Anna Huff
Rectangle



Anna Huff
Rectangle



Gambit 8800-KL1 
Electric system 

Item Part No Description Q'ty Remark 

1 A30BN2-20100 Battery 1 

2 A30BN2-10100 Box 1 

3 A30BN2-10100 OPS control box 1 

4 GB/823 M5X 12 Screw 10 

5 DT04G-12WD2 Head lamp ass'y 2 

6 DT04G-12ZQX Front combination lamp 2 

7 DT04G-12XH8 Rear lamp 1 

8 DT04G-LTD152 Warning light 1 

9 A30C2-00500 Right head guard harness 1 

10 A30C2-00400 Left head guard harness 1 

11 A30BN2-80200 Cable (+) 1 

12 A30BN2-80300 Cable (-) 1 

13 A30C2-80900 Fused link wire 1 

14 A20X2-80100 Vehicle harness 1 

15 180ru! Belt clip 15 

16 DT05G-JK205A Brake switch 1 

17 A30C2-60500 Back buzzer 1 

18 GB/T5783 M6X20 Bolt 1 

19 GB/T96.l 6 Washer 2 

20 GB/T93 6 Washer,lock 1 

21 GB/T6170 M6 Nut 1 

22 DT09G-DL 124 ED Electric horn 1 

23 GB/T5783 M8X20 Bolt 1 

24 GB/T97.l 8 Washer 1 

25 GB/T93 8 Washer,lock 1 

26 A30C2-60400 Integral switch 1 

27 A30BN2-70100 Combination instrument 1 

28 GB/T5783 M6X35 Bolt 4 

29 GB/T96.l 6 Washer 4 

30 A30A6-00008 Bushing 4 

287 



Anna Huff
Rectangle



Gambit 8800 

-KL1 Electric system 

Item Part No Description Q'ty Remark 

31 DT03G-WG430 Oil temperature sensor 1 

32 DT03G-YG262SY Fuel sensor 1 

33 GB/823 M5X 12 Screw 5 

34 A30BN2-60100 Accelerator 1 

35 A30BN2-80103 Transfer line 1 

289 



Anna Huff
Rectangle



Anna Huff
Rectangle

Anna Huff
Rectangle



Gambit 8800-DS2 
Electric system 

Item Part No Description Q'ty Remark 

1 A30BN2-20100 Battery 1 

2 A30DL2-10100 Box 1 

3 GB/823 M5X 12 Screw 4 

4 Al5G2-40200 Head lamp ass'y 2 

5 DT04G-LTD152 Warning light 1 

6 A30C2-00400 Left head guard harness 1 

7 A40S2-80400 Cable (+) 1 

8 A40S2-80500 Cable (-) 1 

9 A30C2-80900 Fused link wire 1 

10 A40S2-80100 Vehicle harness 1 

11 180ru! Belt clip 15 

12 T20G2-60500 Brake switch 1 

13 A30C2-60500 Back buzzer 1 

14 GB/T5783 M6X20 Bolt 1 

15 GB/T96.l 6 Washer 2 

16 GB/T93 6 Washer,lock 1 

17 GB/T6170 M6 Nut 1 

18 DT09G-DL 124 ED Electric horn 1 

19 GB/T5783 M8X20 Bolt 1 

20 GB/T97.l 8 Washer 1 

21 GB/T93 8 Washer,lock 1 

22 A30C2-60400 Integral switch 1 

23 A40S2-70100 Combination instrument 1 

24 GB/T5783 M6X35 Bolt 4 

25 GB/T96.l 6 Washer 4 

26 A30A6-00008 Bushing 4 

27 DT03G-Rl/2SY Oil temperature sensor 1 

28 DT03G-YG262SY Fuel sensor 1 

29 GB/823 M5X 12 Screw 5 

30 A30AB2-60100 Accelerator 1 

292 



Anna Huff
Rectangle



Gambit 8800-DS2 
Electric system 

Item Part No Description Q'ty Remark 

31 A30P2-01200 Rear tail lamp adapter 1 

32 Al5R2-60300 Hand brake switch 1 

33 A30C2-00500 Right head guard harness 1 

34 A30P2-00900 Tricolor tail lamp 1 

35 A30P2-00800 Tricolor tail lamp 1 

36 DT04G-12ZQX Front lamp 2 

294 



Anna Huff
Rectangle

Anna Huff
Rectangle



Anna Huff
Rectangle

Anna Huff
Rectangle



Gambit 8800-S5 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30C2-00700 Cable (+) 1 

- A30C2-00700 Cable (+) 1 

3 A30C2-00800 Cable (-) 1 

- A30C2-00802 Cable (-) 1 

- A30C2-00801 Cable (-) 1 

4 A30B2-00900 Fused link wire 1 

- A30C2-80900 Fused link wire 1 

5 A30PI2-50100 Fuel sensor 1 

6 GB/823 M5X 12 Screw 5 

7 DT04G-12WD2 Head lamp ass'y 2 

8 DT04G-12ZQX Front lamp 2 

9 A30C2-00400 Left head guard harness 1 

10 A30C2-00500 Right head guard harness 1 

11 DT01G-ZC108W Combination instrument 1 

- A30AE2-70100 Combination instrument 1 

- A30AE2-70200 Combination instrument 1 

12 GB/T5783 M6X35 Bolt 4 

13 GB/T96.l 6 Washer 4 

14 A30A6-00008 Bushing 4 

15 DT02G-JK802 Integral switch 1 

- DT02G-JK804 Integral switch 1 

- A30C2-60400 Integral switch 1 

16 DT09G-DL124ED Electric horn 1 

17 GB/T5783 M8X20 Bolt 1 

18 GB/T97.l 8 Washer 4 

19 GB/T93 8 Washer,lock 4 

20 A30C2-10300 Box 4 

- A30C2-10400 Box 1 

21 GB/823 M5X 12 Screw 1 

297 



Anna Huff
Rectangle



Gambit 8800-S5 
Electric system 

Item Part No Description Q'ty Remark 

22 A30P2-01200 Rear tail lamp adapter 1 

23 DT09G-DJB12B Back buzzer 1 

- A30C2-60500 Back buzzer 1 

24 GB/T5783 M6X20 Bolt 1 

25 GB/T96.1 6 Washer 2 

26 GB/T93 6 Washer,lock 1 

27 GB/T6170 M6 Nut 1 

28 DT04G-LTD152 Warning light 1 

29 DT05G-JK205A Brake switch 1 

30 A30BA2-80300 Vehicle harness 1 

- A30BA2-80400 Vehicle harness 1 

- A30BA2-80100 Vehicle harness 1 

31 180ru! Belt clip 15 

32 DT03G-Rl/2SY Oil temperature sensor 1 

33 DT03G-WG430 Water temperature sensor 1 

34 A30P2-00800 Tricolor tail lamp 1 

35 A30P2-00900 Tricolor tail lamp 1 

36 A 70S2-00900 Emergency power off switch 1 

299 



Anna Huff
Rectangle



Anna Huff
Rectangle



Gambit 8800-KB4/KB1 
Electric system 

Item Part No Description Q'ty Remark 

1 A30C2-20002 Battery 1 

2 A30G2-80900 Cable (+) 1 

3 A30C2-00800 Cable (-) 1 

4 A30C2-80900 Fused link wire 1 

5 DT04G-12WD2 Head lamp ass'y 2 

6 DT04G-12ZQX Front lamp 2 

7 A30C2-00400 Left head guard harness 1 

8 A30C2-00500 Right head guard harness 1 

9 A30BJ2-70300 Combination instrument 1 

10 GB/T5783 M6X35 Bolt 4 

11 GB/T96.l 6 Washer 4 

12 A30A6-00008 Bushing 4 

13 A30C2-60400 Integral switch 1 

14 DT09G-DL 124 ED Electric horn 1 

15 GB/T5783 M8X20 Bolt 1 

16 GB/T97.l 8 Washer 1 

17 GB/T93 8 Washer,lock 1 

18 A22E2-l O 100 Box 1 

19 GB/823 M5X 12 Screw 4 

20 A30C2-60500 Back buzzer 1 

21 GB/T5783 M6X20 Bolt 1 

22 GB/T96.l 6 Washer 2 

23 GB/T93 6 Washer,lock 1 

24 GB/T6170 M6 Nut 1 

25 DT04G-LTD152 Warning light 1 

26 DT05G-JK205A Brake switch 1 

27 A40U2-80100 Vehicle harness 1 

28 180� Belt clip 15 

29 DT03G-Rl/2SY Oil temperature sensor 1 

30 A30P2-00800 Tricolor tail lamp 1 

302 



Anna Huff
Rectangle



Gambit 8800-KB4/KB1 
Electric system 

Item Part No Description Q'ty Remark 

31 A30P2-00900 Tricolor tail lamp 1 

32 A30BN2-60100 Accelerator 1 

33 A30PI2-50100 Fuel sensor 1 

304 



Anna Huff
Rectangle

















www.fliftamerica.com




